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Code of Federal Regulations 47

PART 90—PRIVATE LAND MOBILE RADIO SERVICES

Subpart Z—Wireless Broadband Services in the 3650-3700 MHz Band

THE FOLLOWING MEETS THE ABOVE TEST SPECIFICATION

Formal Name:
Kind of Equipment:

Frequency Range:

PMP450AP 3.65GHz OFDM Radio
Point-to-Multipoint Digital Transmission Transceiver
3652.5 to 3697.5 MHz (5 MHz bandwidth)

3655 to 3695 MHz (10 MHz bandwidth)
3660 to 3690 MHz (20 MHz bandwidth)

Test Configuration: Stand-alone
Model Number(s): C036045A001A,C036045A002A, C036045A003A, C036045A004A
Model(s) Tested: C036045A004A
Serial Number(s): MAC Address: 0A003E4030BC
Date of Tests: February 5™ to 13", 2014
Test Conducted For: Cambium Networks
3800 Golf Road, Suite 360
Rolling Meadows, IL. 60008, USA
NOTICE: “This test report relates only to the items tested and must not be used by the client to claim product

endorsement by NVLAP or any agency of the U.S. Government”. Please see the "Description of Test Sample" page listed

inside of this report.

© Copyright 1983 — 2014, D.L.S. Electronic Systems, Inc.

COPYRIGHT NOTICE

This report must not be reproduced (except in full), without the approval of D.L.S. Electronic Systems, Inc.

Page 1 of 177



5 Company: Cambium Networks
DI s ﬁ\ Model Tested: C036045A004A

ELECTRONIC SYSTEMS, INC. Report Number: 19784
166 South Carter, Genoa City, W1 53128 DLS Project: 6383
SIGNATURE PAGE
Tested By:

Cumiy 13
Craig Brandt
Senior Test Engineer

Reviewed By:

William Stumpf
OATS Manager

Approved By:

Brian Mattson
General Manager

Page 2 of 177



(=21 Company:
DI s ﬁ\ Model Tested:

Cambium Networks

C036045A004A
ELECTRONIC SYSTEMS, INC. Report Number: 19784
166 South Carter, Genoa City, W1 53128 DLS Project: 6383
Table of Contents
LT 000} S g o <L USSR 1
11, SIZNATUIE PAGE .. .eivviiiiiiie ettt et et et e e st e s ttesateesbeesbeessaessaessseanseanseensaessaessaesssesssesnsesnseenseenseensns 1
111, TADIE OF CONLENILS ....c.vieiieiiieeieeie et eitertteste st et e et eteesteesteessaeesseasseesseessaesseesssesnseenseanseessaessaesssessseansesnsensseenseesns 3
1v. NVLAP Certificate 0f ACCTEAILALION. ........eviiierieciieiieiieriesie et et eieesteesteestesteasbeeseesseesseesssesssessseenseesseesssessneans 5
1.0 SUMMATY OF TESt REPOTT ....eviieiiiiiieieeie ettt sttt et e e e e steesteessaesstesnseenseenseenseenseesssesnsesnseensens 6
2.0 INEEOAUCTION ...ttt ettt ettt e st e st e et e est e e teesseesseesaseanseenseenseesseesssesssesnseensaeseesssessnenns 6
3.0 TESE FACIIILIES ..euvveuiieiieiiieeie ettt ettt et ettt et e st e st e eabeesteeteesseeeseesasesnseenseenseenseesssesssesnseensaessaessnessnens 7
4.0 Description 0f TSt SAMPLE ....c..oouiiiiiiiieriteee ettt st s b e et ebt et b eaesaesaeens 7
5.0 TSt EQUIPITIEIIT......eutiiieiieiti ettt et b e e bt et b ettt sbt et e s bt ebt e bt eb e et e sbeeatentesaeens 9
6.0 TSt ATTANZEIMIENTS ....ueeieeitiiiiiieitie ettt et ettt ettt e ettt e ettt e e bt eebteeeabeesbteesateesabteesabeesabeeeabeeesabeesnbaeeseeesabaeennas 10
7.0 TSt CONAILIONS. .....vviiitieetieeeiiee et ee ettt et e et e e ettt eeteeeetbeeeteeeaseeeaseeessaeeasseeeasesessseesssesensssesasesensseesseesnsaeesses 10
8.0 Modifications Made To EUT for COMPIIANCE ........cocuererierieniiriiiiiieienieetee sttt 11
9.0 AddItional DESCIIPHIONS .....euvieiietieiiestie sttt ettt et et e et e et e bt e bt esbeesseesatesateenseeseesseesneesnsesnseenseenseanses 11
TO.0  RESUIES ..viiiiieiiiee ettt ettt e et e e et e e e taeeeabeeebaeesabeeeataeasseeensaeessseesasaeessseaansasesseesnsesesseeassesenses 11
T1.0  COMCIUSION. ..ccuttiiietieeiiieetee et teeetee ettt et e et eeetveeebee e tbeeseseeesseesssaeansseesssesansseasseesasasessaesasseesseesnsesensseesssens 11
APPENAIX A — TSt PROLOS.....eetieiieeiieee ettt et ettt b e s bt e sat e s et e eateebe e bt e sseeeneesnneennas 12
Appendix B — Measurement Data ..........ccc.ioiiiiiiiiiiieie ettt sttt et e b et eaee e 16
B1.0 Duty Cycle of Test Unit - for RMS Measuréments ............ccccceerveerieenieenieenieenieenieenieesneennes 16
B1l.0a - 5SMHz Bandwidth .........cccoiioiiieeeee et 17
B1.0b - TOMHZ BandWidth ...........coociiiiiiiiiiiiieie ettt ettt e sae s 19
B1.0c - 20MHZ BandWidth ...........coooiiiiiiiieiieeeeee ettt et e e e e s 21
B2.0 Transmitter Output Power and Power Density ........cccceeeuiieriiieiiieeiiecieeeeeee e 23
B3.0  Occupied Bandwidth - 99% power bandwidth ............ccccoiiiiiiiiiiiiieeee, 27
B3.0a — SMHZ BandWidth ..........cccioiiiiiiiiiiciee ettt st e 28
B3.0b — 10MHZ BandWidth ............ooooiiiiiieeeeeeeee et et aee e e e s 31
B3.0c — 20MHZ Bandwidth .........cc.ooiiiiiiiiieie et e 34
B4.0 Transmitter Unwanted EMISSIONS..........cccuieiiiiiiiiiiienieeiieeie ettt e e 37
B4.0a — RF Conducted, SMHZ BandWidth.............cooooiiiiiiiiiiiiiiiiiiiieeeee et 38
B4.0b — RF Conducted, 10MHZ Bandwidth............coooiiiiiiiiiiiiiiiiiiiiiieeeee ettt 53
B4.0c — RF Conducted, 20MHZ BandWidth .............coooooiiiiiiiiiiiiieee e 68
B4.0d — Radiated 30 t0 TOOOMHZ ........ccuoeiuiiiiieiieeiieee ettt ettt ae et sabeebeeeeneenseas 83
B4.0e — Radiated 1 to 18GHZ from Cabinet............cccviieiiiiiiiieeciie e 90
B4.0f — Radiated 18 to 37GHz from Sector ANLENNA ..........cccueeiierieeiieeieeiieeie et eee e eveeaee e 91

Page 3 of 177



5 Company: Cambium Networks
DI s ﬁ\ Model Tested: C036045A004A

ELECTRONIC SYSTEMS, INC. Report Number: 19784
166 South Carter, Genoa City, W1 53128 DLS Project: 6383
B5.0 Transmitter RF Conducted Band-edge with Frequency Stability.........ccccccevviiinieniiienienieenen. 92
B5.0a — 5SMHz Bandwidth, Low Channel.............cccccoooviiiiiiiiiiiiiieeee e 93
B5.0b — 5SMHz Bandwidth, High Channel ...............cccooiiiiiiiiiiiceeee e 104
B5.0c — 10MHz Bandwidth, LOW Channel ..............c.cooovviiiiiiiiiiiiiieeeee e 115
B5.0d — 10MHz Bandwidth, High Channel ...............cccoooiiiiiiiiiiiieiicee e 126
B5.0e —20MHz Bandwidth, LOW Channel ..............ccooovoiviiiiiiiiiiiiieeee e 137
B5.0f —20MHz Bandwidth, High Channel ..............ccccoociiiiiiiiiiieiicee e 148
B6.0 Radiated Band Edge Compliance ...........ccoccuiiriieiiieniieiii ettt 159
B6.0a — SMHZ BandWidth ..........cccoooiiiiiiiiiiiiicece et ettt es 160
B6.0b — IOMHZ BandWidth ...........c.coouiiiiiiiiiiiieeeceee ettt et 164
B6.0c — 20MHZ BandwWidth ...........c.coouiiiiiiiiiiieece ettt 168
B7.0 AC Line Conducted EmMiSSIONS.........ccccuiiiiiiiiiiiiieiiieeiiieeeieeesreeesveeesiveeeeveeeseeessaeesseeesnseeens 172

Page 4 of 177



5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C036045A004A
ELECTRONIC SYSTEMS, INC. Report Number: 19784

166 South Carter, Genoa City, W1 53128 DLS Project: 6383

Page 5 of 177
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1.0 Summary of Test Report

It was determined that the Cambium Networks PMP450AP 3.65GHz OFDM Radio, Model

C036045A004A, complies with the requirements of CFR 47 Part 90 Subpart Z.

Applicable Technical Requirements Tested:

Section Description Procedure Note | Compliant?
Pt 90.1321 Duty Cycle of Test Unit - for See Cambium 1 NA
(a) & (b) RMS measurements Networks' PBA
Pt 90.1321 Transmitter Output Power and | See Cambium 1 Yes
(a) & (b) Power Density Networks' PBA
Pt 2.1049 Occupied Bandwidth - 99% FCC Publication 1 Yes
power bandwidth KDB 971168 D01 Power
Meas License Digital
Systems v02r01
Section 4.2
Pt 90.1323(a) | Transmitter Unwanted FCC Publication 1 Yes
Pt 2.1051 Emissions KDB 971168 D01 Power
Pt 2.1053 Meas License Digital
Systems v02r01
Sections 3.0 & 7.0
Pt 2.1055 Transmitter RF Conducted FCC Publication 1 Yes
Band-edge with Frequency KDB 971168 D01 Power
Stability Meas License Digital
Systems v02r01
Section 9.30
Pt 90.1323(a) | Radiated Band Edge FCC Publication 2 Yes
Pt 2.1053 Compliance KDB 971168 D01 Power
Meas License Digital
Systems v02r01
Section 7.0
15.207(a) AC Line Conducted Emissions | ANSI C63.10-2009 3 Yes
Section 6.2

Note 1: RF conducted measurement.
Note 2: Radiated emission measurement.
Note 3: Informative.

2.0 Introduction

From February 5t through February 13" 2014 the PMP450AP 3.65GHz OFDM Radio, Model
C036045A004A, as provided from Cambium Networks, was tested to the requirements of CFR 47 Part
90 Subpart Z. To meet these requirements, the procedures contained within this report were performed
by personnel of D.L.S Electronic Systems, Inc.
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3.0 Test Facilities

D.L.S. Electronic Systems, Inc. is a full service EMC/Safety Testing Laboratory accredited to ISO
17025. NVLAP Certificate and Scope can be viewed at http://www.dlsemc.com/certificate. Our
facilities are registered with the FCC, Industry Canada, and VCCI.

Wisconsin Test Facility: Wheeling Test Facility:
D.L.S. Electronic Systems, Inc. D.L.S. Electronic Systems, Inc.
166 S. Carter Street 1250 Peterson Drive

Genoa City, Wisconsin 53128 Wheeling, IL 60090

4.0  Description of Test Sample

Description:

Point-to-Multipoint 3.65 GHz Fixed Access Wireless Transceiver with Sector (17 dBi) external antenna
with 5 MHz, 10 MHz or 20 MHz channel bandwidth. The 17 dBi antenna operates with OFDM
modulation.

Type of Equipment / Frequency Range:

Stand-Alone / 3652.5 to 3697.5 MHz (5 MHz bandwidth)
3655 to 3695 MHz (10 MHz bandwidth)
3660 to 3690 MHz (20 MHz bandwidth)

Physical Dimensions of Equipment Under Test:

Length: 8 in. Width: 2.25 in. Height: 9.5 in.

Power Source:

30 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Power supply model: PSA15M-300 (AP)

Internal Frequencies:

292kHz, 940-1000kHz, 4MHz (Switching Power Supply Frequencies)
40 MHz, 25 MHz, 20MHz
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Transmit Frequencies Used For Test Purpose:

5 MHz Channel Bandwidth: Low channel: 3652.5 MHz
Middle channel: 3675 MHz
High channel: 3697.5 MHz

10 MHz Channel Bandwidth: Low channel: 3655 MHz
Middle channel: 3675 MHz
High channel: 3695 MHz

20 MHz Channel Bandwidth: Low channel: 3660 MHz

Middle channel: 3675 MHz
High channel: 3690 MHz

Type of Modulations:
OFDM: QPSK (worst case) used for testing, 16QAM, 64QAM, 256QAM

Description of Circuit Board(s) / Part Number:

Cambium Networks PC Board MAC Address: 0A003E4030BC

17 dBi Sector antenna Laird C030045D901A revAA
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DLS/

ELECTRONIC SYSTEMS, INC.

166 South Carter, Genoa City, W1 53128

50  Test Equipment

Company:
Model Tested:

Report Number:
DLS Project:

Cambium Networks

C036045A004A

19784
6383

A list of the equipment used can be found in the table below. All primary equipment was
calibrated against known reference standards with a verified traceable path to NIST.

D.L.S. Wisconsin

- Model Serial Frequency Cal Cal Due
Description | Manufacturer Number Number Range Dates Dates
Receiver Rohde & Schwarz ESI 40 837808/005 20Hz — 40GHz 7-23-13 7-23-14
LISN Solar 9252-50-R- 961019 9kHz — 30MHz 5-24-13 5-24-14
24-BNC
Low Pass Mini-Circuits VLFX-1125 R 30MHz-1GHz 8-13-13 8-13-14
Filter UuU92600920
Filter- High- SOLAR 7930-120 090702 120 kHz — 30 MHz 1-3-14 1-3-15
Pass
Limiter Electro-Metrics EM-7600 706 9 kHz — 30 MHz 1-3-14 1-3-15
Preamplifier | Rohde & Schwarz TS-PR10 032001/004 9kHz -1 GHz 1-4-14 1-4-15
Preamp Ciao CA118-4010 101 1GHz-18GHz 2-26-13 | 2-26-14
Preamp Miteq AMF-8B-180265- 438727 18GHz-26GHz 8-12-13 | 8-12-14
40-10P-H/S
Preamp Rohde & Schwarz TS-PR40 052002/025 26GHz-40GHz 5-23-13 5-23-14
Horn EMCO 3115 6204 1GHz-18GHz 6-3-13 6-3-15
Antenna
Horn EMCO 3116 2549 18GHz-40GHz 9-6-12 9-6-14
Antenna
Antenna EMCO 3104C 00054892 20 MHz - 200 9-13-12 | 9-13-14
MHz
Antenna EMCO 3146 1205 200 MHz—1 GHz | 9-19-12 | 9-19-14
High Pass Q Microwave, Inc. 100462 1 4.2GHz - 18GHz 5-23-13 5-24-14
Filter
High Pass Q Microwave, Inc. 100462 2 4.2GHz - 18GHz 5-23-13 5-24-14
Filter
High Pass Planar CL22500-9000- | PF1229/0728 15GHz-40GHz 8-14-13 8-14-14
Filter CD-SS
Signal Rohde & Schwarz SMT 03 DE23762 SkHz - 3GHz 7-23-13 7-23-14
Generator
Tunable Com-Power, Corp. AD-100 40139 80MHz - 1GHz N/A N/A
Dipole Set
Temperature Test Equity 1007C R035716 -73°Cto +175° C 4-27-13 4-27-14
Chamber
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ELECTRONIC SYSTEMS, INC. Report Number: 19784
166 South Carter, Genoa City, W1 53128 DLS Project: 6383
6.0  Test Arrangements

7.0

Radiated Emissions Measurement Arrangement:

All radiated emission measurements were performed at D.L.S. Electronic Systems, Inc. and set
up according to FCC Publication KDB 971168 D01 Power Meas License Digital Systems
v02r01 and per the FCC accepted KDB procedure documented in the Cambium Networks PBA
for this project, unless otherwise noted. Description of procedures and measurements can be
found in Appendix B — Measurement Data. See Appendix A for additional photos of the test set

up.

Unless otherwise noted, the bandwidth of the measuring receiver / analyzer used during testing is
shown below.

Frequency Range Bandwidth (-6 dB)
10 to 150 kHz 200 Hz

150 kHz to 30 MHz 9 kHz

30 MHz to 1 GHz 120 kHz

Above 1 GHz 1 MHz

RF Conducted Emissions Measurement Arrangement:

All RF conducted emission measurements were performed at D.L.S. Electronic Systems, Inc.
and set up according to FCC Publication KDB 971168 D01 Power Meas License Digital Systems
v02r01 and per the FCC accepted KDB procedure documented in the Cambium Networks PBA

for this project, unless otherwise noted. Description of procedures and measurements can be
found in Appendix B — Measurement Data. See Appendix A for additional photos of the test set

up.

Test Conditions

Temperature and Humidity:
66°F at 20% RH, or notes on the test data
Supply Voltage:

30 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Phihong power supply model: PSA15M-300 (AP)
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5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C036045A004A
ELECTRONIC SYSTEMS, INC. Report Number: 19784

166 South Carter, Genoa City, W1 53128 DLS Project: 6383

8.0  Modifications Made To EUT for Compliance

No modifications were needed for the OFDM transmitters.

9.0  Additional Descriptions

Mode of operation:  Measurements were taken for QPSK modulation (as worst case) at
the lowest, middle, and highest channels of operation. Output Port A & Port B were
tested. Port A was tested as representative of Port B. Port A was equal to/or worst case
over Port B per Cambium Networks. 5, 10 and 20 MHz channel bandwidths were tested.
Continuous Transmit, Continuous Receive, and Continuous Scan modes were tested.

Emission Designators: SM0X1D, 10M0X1D, 20M0X1D

10.0 Results

Measurements were performed in accordance with FCC Publication KDB 971168 D01
Power Meas License Digital Systems v02r01, ANSI C63.10-2009, and per the FCC
accepted KDB procedure documented in the Cambium Networks PBA for this project.
Graphical and tabular data can be found in Appendix B at the end of this report.

11.0 Conclusion

The PMP450AP 3.65GHz OFDM Radio, Model C036045A004A, as provided from
Cambium Networks tested from February 5™ to 13", 2014 meets the requirements of
CFR 47 Part 90 Subpart Z.
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DI s ﬁ\ Model Tested: C036045A004A

ELECTRONIC SYSTEMS, INC. Report Number: 19784

166 South Carter, Genoa City, W1 53128 DLS Project: 6383
Appendix A — Test Photos

Photo Information and Test Setup:

Item O:
Item 1:
Item 2:
Item 3:
Item 4:
Item 5:

PMP450AP 3.65GHz OFDM Radio, Model C036045A004A
Phihong Power Supply, Model PSA15M-300 (AP)

Unshielded Power Over Ethernet cable, 1.5m long

Unshielded CAT 5e Ethernet cable to remote PC, 10m long

2 x Shielded RF cables, each with 1dB loss at 3.65GHz, 0.3m long
Laird 17dBi Sector Antenna, Model C030045D901A revAA

Radiated Below 1 GHz - Front Radiated Below 1 GHz - Back
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Appendix A — Test Photos

Radiated Below 1 GHz - Side Radiated Above 1 GHz

Radiated Above 1 GHz - Close-up Radiated from Cabinet
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RF Conducted

Cambium Networks
C036045A004A
19784

6383

Frequency Stability at Extreme Conditions
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Appendix A — Test Photo
AC Line Conducted - Front

AC Line Conducted - Back - View 1 AC Line Conducted - Back - View 2
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Appendix B — Measurement Data

B1.0 Duty Cycle of Test Unit - for RMS measurements

Rule Part:

Test Procedure:

Limits:

Results:

Notes:

FCC Part 90.1321 (a) and (b)

Duty cycle correction needed for special procedure for Output Power and
Power Density test per the FCC accepted KDB procedure as documented
in the Cambium Networks PBA for this project.

RBW =1 MHz; VBW = 3 MHz; Span = zero span; Sweep time set as

appropriate to capture the on and off times of one complete cycle.

Informative.

EUT is transmitting at a duty cycle less than 100%.
The duty cycle correction factor was measured and applied to the output
power (RMS) and Power Density (RMS) measurements.

None.

Page 16 of 177



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Duty Cycle during testing

Operator: Craig B
5 MHz channel bandwidth; QPSK
Comment: ON time = 2.284569 ms during 2.501002 ms cycle
X =2.284569/2.501002 = 0.913461
Duty cycle correction factor = 10log(x) = 0.393 dB

ON + OFF time of 1 cycle =2.501002 ms

> Max/Ref Lvl Delta 1 [T1l] REBW 1l MH=z RF Att 20
20 dBm 0.00 dB VBW 3 MH=z
10 dBm 2.501002 ms SWT 6 ms Unit
20
1 1
10 ¥

-10

-Z20

-30

-40

-50

-&n

=70

-80

Center 3.675 GH=z 00 us/

Date: 6. FEB.2014 13:26:04



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

02-06-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Duty Cycle during testing

Craig B

5 MHz channel bandwidth; QPSK
ON time = 2.284569 ms during 2.501002 ms cycle

x =2.284569 /2.501002 =0.913461
Duty cycle correction factor = 10log(x) = 0.393 dB

ON time of 1 cycle = 2.284569 ms

5, Max/Ref Lwvl Delta 1 [T1] RBW 1 MH=z REF ALL 20 dB
20 dBm -60.17 dB VBW 3 MH=z
10 dBm 2.28456%9 ms SWT 6 ms Unit dBm
20
1
10 L2
L
&
0
-10
—-z0
-30
-40
-50
-60
-70
-80
Center 3.675 GHz 600 ps/

Date:

6.FEB.2014 13:27:10



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Duty Cycle during testing

Operator: Craig B
10 MHz channel bandwidth; QPSK

Comment: ON time = 2.404810 ms during 2.501002 ms cycle
x =2.404810/2.501002 = 0.961539
Duty cycle correction factor = 10log(x) = 0.17 dB

ON + OFF time of 1 cycle =2.501002 ms

» Max/Ref Lvl Delta 1 [T1] REW 1 MH=z RF ALt 20
20 dBm 0.01 dB VBW 3 MHz
10 dBm 2.501002 ms SWT 6 me Unit
20
L 1
1
'y
o}
-10
-20
-30
-40
-50
-60
-70
-80
Center 3.675 GH=z 00 us/

Date: 6. FEB.2014 12:25:15



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Duty Cycle during testing

Operator: Craig B
10 MHz channel bandwidth; QPSK

Comment: ON time = 2.404810 ms during 2.501002 ms cycle
x =2.404810/2.501002 = 0.961539
Duty cycle correction factor = 10log(x) = 0.17 dB

ON time of 1 cycle = 2.404810 ms

5, Max/Ref Lwvl Delta 1 [T1] RBW 1 MH=z REF ALL 20
20 dBm -9.28 dB VBW 3 MH=z
10 dBm 2.404810 ms SWT 6 ms Unit
20
|
1
|
0
-10
—-z0
-30
-40
-50
-60
-70
-80
Center 3.675 GHz 600 ps/

Date: 6.FEB.2014 12:27:16



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Duty Cycle during testing

Operator: Craig B
20 MHz channel bandwidth; QPSK

Comment: ON time = 2.404810 ms during 2.501002 ms cycle
x =2.416834/2.501002 = 0.966346
Duty cycle correction factor = 10log(x) = 0.15 dB

ON + OFF time of 1 cycle =2.501002 ms

» Max/Ref Lvl Delta 1 [T1] RBW 1 MH=z RF ALt 20 dB
20 dBm 0.11 dB VBW 3 MHz
10 dBm 2.501002 ms SWT 6 me Unit dBrm
20
L 1

-10

-Z20

-30

-40

-50

-&n

=70

-80

Center 3.675 GH=z 00 us/

Date: 6. FEB.2014 13:47:22



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Duty Cycle during testing

Operator: Craig B
20 MHz channel bandwidth; QPSK

Comment: ON time = 2.404810 ms during 2.501002 ms cycle
x =2.416834/2.501002 = 0.966346
Duty cycle correction factor = 10log(x) = 0.15 dB

ON time of 1 cycle = 2.416834 ms

5, Max/Ref Lwvl Delta 1 [T1] RBW 1 MH=z REF ALL
20 dBm -6.06 dB VBW 3 MH=z
10 dBm 2.416834 ms SWT 6 ms Unit

20

dBm

=10

-Z0

-30

-40

-0

-60

=70

—-8n

Center 3.675 GHz 600 ps/

Date: 6.FEB.2014 13:47:506
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Appendix B — Measurement Data

B2.0 Transmitter Output Power and Power Density

Rule Part:  FCC Part 90.1321 (a) and (b)

Test Procedure: Tested per the FCC accepted KDB procedure as documented in the
Cambium Networks PBA for this project.

Limit: e.Lr.p. of 25 Watts (44 dBm) per 25 MHz
e.ir.p. of 1 Watt (30 dBm) per 1| MHz

Results:

Compliant

Notes:
Only tested QPSK modulation mode as determined worst case by Cambium Networks.
Only tested output port A as determined worst case by Cambium Networks.
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Measurement taken at end of Cambium Networks cable that connects to

Recorded levels are measured RF conducted levels + 17 dBi antenna gain
+ 3 dB (2-port MIMO operation) + 0.393 dB (correction for duty cycle)

Test Date: 02-06-2013
Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Tests: Transmitter Maximum E.I.R.P.
Operator: Craig B
Comment: 5 MHz channel BW mode; Port A
Antenna Gain = 17 dBi sector antenna
the antenna (1 dB cable loss).
EIRP Limit: 25 W /25MHz; 1 W /1 MHz

=44 dBm /25 MHz; 30 dBm/ 1 MHz

RBW =1 MHz; VBW = 3 MHz; Detector = RMS

Trace mode = max hold; Sweep time = 10 seconds per Cambium Networks

Span = 1.5 x nominal channel bandwidth
Measurement using peak-search function of spectrum analyzer

Band power integrated over a 25 MHz bandwidth for EIRP / 25 MHz measurement

(span = 30 MHz)

Peak EIRP Power (dBm):  Low channel (3652.5 MHz)
Power setting 19 (total of both chains)
Modulation 120 V
Type +20 °C
EIRP /25 MHz | EIRP/1 MHz
QPSK 35.88 29.72
Peak EIRP Power (dBm): Mid channel (3675 MHz)
Power setting 19 (total of both chains)
Modulation 120V
Type +20 °C
EIRP/25MHz | EIRP/1 MHz
QPSK 36.05 29.87
Peak EIRP Power (dBm):  High channel (3697.5 MHz)
Power setting 18 (total of both chains)
Modulation 120 V
Type +20 °C
EIRP /25 MHz | EIRP/1 MHz
QPSK 3531 29.13




Measurement taken at end of Cambium Networks cable that connects to

Recorded levels are measured RF conducted levels + 17 dBi antenna gain
+ 3 dB (2-port MIMO operation) + 0.17 dB (correction for duty cycle)

Test Date: 02-06-2013
Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Tests: Transmitter Maximum E.I.R.P.
Operator: Craig B
Comment: 10 MHz channel BW mode; Port A
Antenna Gain = 17 dBi sector antenna
the antenna (1 dB cable loss).
EIRP Limit: 25 W /25MHz; 1 W /1 MHz

=44 dBm /25 MHz; 30 dBm/ 1 MHz

RBW =1 MHz; VBW = 3 MHz; Detector = RMS

Trace mode = max hold; Sweep time = 10 seconds per Cambium Networks

Span = 1.5 x nominal channel bandwidth
Measurement using peak-search function of spectrum analyzer

Band power integrated over a 25 MHz bandwidth for EIRP / 25 MHz measurement

(span = 30 MHz)

Peak EIRP Power (dBm):  Low channel (3655 MHz)
Power setting 22 (total of both chains)
Modulation 120 V
Type +20 °C
EIRP /25 MHz | EIRP/1 MHz
QPSK 38.40 29.39
Peak EIRP Power (dBm): Mid channel (3675 MHz)
Power setting 22 (total of both chains)
Modulation 120V
Type +20 °C
EIRP/25MHz | EIRP/1 MHz
QPSK 38.55 29.51
Peak EIRP Power (dBm):  High channel (3695 MHz)
Power setting 22 (total of both chains)
Modulation 120 V
Type +20 °C
EIRP /25 MHz | EIRP/1 MHz
QPSK 38.71 29.64




Measurement taken at end of Cambium Networks cable that connects to

Recorded levels are measured RF conducted levels + 17 dBi antenna gain
+ 3 dB (2-port MIMO operation) + 0.15 dB (correction for duty cycle)

Test Date: 02-06-2013
Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Tests: Transmitter Maximum E.I.R.P.
Operator: Craig B
Comment: 20 MHz channel BW mode; Port A
Antenna Gain = 17 dBi sector antenna
the antenna (1 dB cable loss).
EIRP Limit: 25 W /25MHz; 1 W /1 MHz

=44 dBm /25 MHz; 30 dBm/ 1 MHz

RBW =1 MHz; VBW = 3 MHz; Detector = RMS

Trace mode = max hold; Sweep time = 10 seconds per Cambium Networks

Span = 1.5 x nominal channel bandwidth
Measurement using peak-search function of spectrum analyzer

Band power integrated over a 25 MHz bandwidth for EIRP / 25 MHz measurement

(span = 30 MHz)

Peak EIRP Power (dBm):  Low channel (3660 MHz)
Power setting 25 (total of both chains)
Modulation 120 V
Type +20 °C
EIRP /25 MHz | EIRP/1 MHz
QPSK 4127 29.32
Peak EIRP Power (dBm): Mid channel (3675 MHz)
Power setting 25 (total of both chains)
Modulation 120V
Type +20 °C
EIRP/25MHz | EIRP/1 MHz
QPSK 41.40 29.44
Peak EIRP Power (dBm):  High channel (3690 MHz)
Power setting 25 (total of both chains)
Modulation 120 V
Type +20 °C
EIRP /25 MHz | EIRP/1 MHz
QPSK 41.53 29.62




(=21 Company:
DI s ﬁ\ Model Tested:

ELECTRONIC SYSTEMS, INC. Report Number:

166 South Carter, Genoa City, W1 53128 DLS Project:

Appendix B — Measurement Data

B3.0 Occupied Bandwidth - 99% power bandwidth

Rule Part:  FCC Part 2.1049 - Occupied bandwidth

Cambium Networks
C036045A004A
19784

6383

Test Procedure: KDB 971168 D01 Power Meas License Digital Systems v02r01
4.2 Occupied bandwidth - power bandwidth (99%)

Description: SPAN = 1.5 to 5 times the OBW
RBW = 1% to 5% of OBW
VBW >3 x RBW
Detector = Peak
Trace mode = max hold

Measure the width of the emission using the 99% power bandwidth function of

the spectrum analyzer

Limit: Informative

Notes: Only tested QPSK modulation mode as determined worst case by Cambium Networks.
Only tested output port A as determined worst case by Cambium Networks.
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Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Occupied Bandwidth (99% power) - Conducted

Operator: Craig B

Comment: Low Channel: Transmit = 3652.5 MHz
5 MHz channel BW
Modulation: QPSK

Output power setting: 19
Output port A

Occupied Bandwidth = 4.55 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 50 kHz REF ALL 20 dB
20 dBm g2.07 dBm VEW 200 kHz

10 dBm 3.65043788 GHz SWT 14 ms Unit dABm
20

Y1 [T1] .07 dBo

| .65043788 GHz

10 oTT T4509018 WEz

TY;\W el 1 3.05 dBr

a . 65024148 cH=

T [T1] 3.73 dBrf

.65478657 GHz

-10 H

20
-30
40
-50
—-60
-70
—-80

Center 3.6525 GHz 1.4 MH=z/ Span 14 MH=z

Date: 6.FEB.2014 14:46:05



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

02-05-2014

Cambium Networks
PMP450 AP 3.65 GHz, Model C036045A004A
Occupied Bandwidth (99% power) - Conducted

Craig B

Mid Channel: Transmit = 3675 MHz
Output power setting: 19

Output port A

5 MHz channel BW
Modulation: QPSK

Occupied Bandwidth = 4.55 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 50 kHz REF ALL 20 dB
20 dBm 2.20 dBm VEW 200 kHz

10 dBm 3.67498597 GHz SWT 14 ms Unit dABm
20

Y1 [T1] 4.20 dBnf

] .67498597 GH=z

1o P oTE CS4509018 MEZ

T,

Tff\/« T1 [T1] 3.11 dBr

a 67274148 CH=

T [T1] 3.91 dBrf

.67728657 GHz

-10 1

20
-30
40
-50
—-60
-70
—-80

Center 3.675 GHz 1.4 MH=z/ Span 14 MH=z

Date:

6.FEB.2014

14:48:05



Test Date: 02-05-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Occupied Bandwidth (99% power) - Conducted

Operator: Craig B

Comment: High Channel: Transmit = 3697.5 MHz
5 MHz channel BW
Modulation: QPSK

Output power setting: 18
Output port A

Occupied Bandwidth = 4.55 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 50 kHz REF ALL 20 dB
20 dBm .33 dBm VEW 200 kHz
10 dBm 3.639543788 GHz SWT 14 ms Unit dABm
20
Y1 [T1] 4.33 dBr
. .69543788 GHz
10 oTT T4509018 WEz
T,
T T1 [T1] 3.29 dBnm
a . 69524148 cH-
T [T1] 4.11 dBr]
.69978657 GH=z
-10 1
20 f
-30
40
-50
—-60
-70
—-80
Center 3.6975 GHz 1.4 MH=z/ Span 14 MH=z

Date: 6.FEB.2014 14:45:47



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

02-06-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Occupied Bandwidth (99% power) - Conducted
Craig B

Low Channel: Transmit = 3655 MHz
Output power setting: 22 10 MHz channel BW
Output port A Modulation: QPSK

Occupied Bandwidth =9.08 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 20 dB
20 dBm 10.62 <Bm VEBW 300 kHz

10 dBm 3.65088176 GHz SWT 7.5 ms Unit dBm
20

Y1 [T1] 10.62 B

% 3.65088176 GHz

10 T TODH 9.07519631 MEz

Y11 [T1] 4.62 dBn|

o 3.65062104 GH=

YT: [T1] 4.67 oBn|

3.65959%20 GH=z
-10

20 ;f

-30
40
-50
—-60
-70
—-80

Center 3.655 GHz 3 MH=z/ Span 30 MH=z

Date:

6.FEB.2014 14:35:22



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

02-06-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Occupied Bandwidth (99% power) - Conducted
Craig B

Mid Channel: Transmit = 3675 MHz
Output power setting: 22 10 MHz channel BW
Output port A Modulation: QPSK

Occupied Bandwidth =9.08 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 20 dB
20 dBm 10.68 <Bm VEBW 300 kHz

10 dBm 3.67088176 GHz SWT 7.5 ms Unit dBm
20

Y1 [T1] 10.68 By

% 3.67088176 GHz

10 T <TH 9.07519631 MEz

Y11 [T1] 4.72 dBn|

o 3.67052104 GH=

YT: [T1] 4.74 oBnf

3.67959%20 GH=z
-10

20 f

-30
40
-50
—-60
-70
—-80

Center 3.675 GHz 3 MH=z/ Span 30 MH=z

Date:

6.FEB.2014 14:38:23



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

02-06-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Occupied Bandwidth (99% power) - Conducted
Craig B

High Channel: Transmit = 3695 MHz
Output power setting: 22 10 MHz channel BW
Output port A Modulation: QPSK

Occupied Bandwidth =9.08 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 20 dB
20 dBm 10.80 <Bm VEBW 300 kHz

10 dBm 3.69088176 GHz SWT 7.5 ms Unit dBm
20

Y1 [T1] 10.80 B

i 3.69084176 GHz

10 T TXTT 5. 07810601 MHZ

Y11 [T1] 4.88 dBr|

o 3.69062104 GH=

YT: [T1] qd.06 dBr

3.69959%20 GH=z
-10
20
-30
40
-50
—-60
-70
—-80

Center 3.695 GHz 3 MH=z/ Span 30 MH=z

Date:

6.FEB.2014 14:41:19



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

02-06-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Occupied Bandwidth (99% power) - Conducted
Craig B

Low Channel: Transmit = 3660 MHz
Output power setting: 25 20 MHz channel BW
Output port A Modulation: QPSK

Occupied Bandwidth = 18.16 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 200 kH=z REF ALL 20 dB
20 dBm 13.82 dBm BW 1 MH=z
10 dBm 3.65176353 GH=z SWT 5 ms Unit dBrm
z0
1 Y1 [T1] 13.82 dBr
J\N T 3.65174353 GHz
10 T s
OTFH 18 .15631263 MH=Z
Y11 [T1] 4.70 dBr
0 3.65104208 GSH=
% YT: [T1] 9.55 dBr
3.66919840 GH=z
-10
-z0 ;
-30
-40
-50
-60
-70
-80
Center 3.66 GHz 6 MH=zZ/ Span 60 MH=z

Date:

6.FEB.2014 14:17:00



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

02-06-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Occupied Bandwidth (99% power) - Conducted
Craig B

Mid Channel: Transmit = 3675 MHz
Output power setting: 25 20 MHz channel BW
Output port A Modulation: QPSK

Occupied Bandwidth = 18.16 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 200 kH=z REF ALL 20 dB
20 dBm 13.93 dBm BW 1 MH=z
10 dBm 3.6751803¢6 GH=z SWT 5 ms Unit dBrm
20
| Y1 [T1] 13.93 dBr
¥
T2 3.67519036 GHz
. ] I
OTFH 18 .15631263 MH=Z
Y11 [T1] q4.77 dBr
0 3.66604208 GH=
§ YT: [T1] 9.48 dBr
3.68419840 GH=z
-10
-z0 ;
-30
-40
-50
-60
-70
-80
Center 3.675 GHz 6 MH=zZ/ Span 60 MH=z

Date:

6.FEB.2014 14:23:15



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

02-06-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Occupied Bandwidth (99% power) - Conducted
Craig B

High Channel: Transmit = 3690 MHz
Output power setting: 25 20 MHz channel BW
Output port A Modulation: QPSK

Occupied Bandwidth = 18.16 MHz

», Max/Ref Lwvl Marker 1 [T1] RBW 200 kH=z REF ALL 20 dB
20 dBm 14.03 <Bm VEBW 1 MHz
10 dBm 3.69823647 GH=z SWT 5 ms Unit dBrm
20
1 ¥Y1|[T1] 14.03 B
T2 3.69823647 GH=z
iy T[] e
OPE 18.15631263 MHz
Y11 [T1] 4.80 dbBr
o 3.68104208 GH=
YT: [T1] 9.63 dBr
3.69919340 GH=z
-10 f
20
-30
40
-50
—-60
-70
—-80
Center 3.69 GHz 6 MH=zZ/ Span 60 MH=z

Date:

6.FEB.2014 14:25:08



5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C036045A004A
ELECTRONIC SYSTEMS, INC. Report Number: 19784

166 South Carter, Genoa City, W1 53128 DLS Project: 6383

Appendix B — Measurement Data

B4.0 Transmitter Unwanted Emissions

Rule Part:  FCC Part 90.1323(a) - Emission limits
FCC Part 2.1051 - Spurious emissions at antenna terminals
FCC Part 2.1053 - Field strength of spurious radiation

Test Procedure: KDB 971168 D01 Power Meas License Digital Systems v02r01
6.0 Spurious Emissions at Antenna Terminals
7.0 Field Strength of Spurious Radiation

RBW =1 MHz; VBW = 3 MHz; Detector = peak; Trace mode = max hold

RF Conducted: The EUT was connected to a spectrum analyzer through a cable and
attenuator. The output power set to the same level as was used in the Transmitter Output
Power test.

Radiated from cabinet (1-18 GHz): Both ports of the EUT were terminated with 50 Ohm
terminations. Both ports were active during testing.

Radiated from 17 dBi antenna (30-1000 MHz and 18-37 GHz): EUT was connected to 17
dBi sector antenna. Both ports were active during testing.

Limit: The power of any emission outside a licensee's frequency band(s) of operation
shall be attenuated below the transmitter power (P) within the licensed band(s) of
operation, measured in watts, by at least 43 + 10 log (P) dB.

Calculated limit =-13 dBm.

Results:
Compliant
Notes:

Only tested QPSK modulation mode as determined worst case by Cambium Networks.
Only tested output port A as determined worst case by Cambium Networks.
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm -39.0¢ dBm VBW 3 MH=z
0 dBm 955.25058116 MH=Z SWT 5 me Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

= =

-40

-50

-&0

=70

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 11.FEE.2014 05:19:247



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p’ Max/Ref Lwvl Marker 1 [T1] RBW 1l MH=z RF ALt 20 dB
30 dBm -31.57 dBm VBW 3 MH=z
0 dBm F7.00000000 GHz SWT 15 ms Unit dBm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

-40

-50

-&0

=70

Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 11.FEE.2014 05:21:33



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —40.65 dBm VBW 3 MH=z
0 dBm 15.33266533 GHz SWT 110 ms Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

-40

N

-50

-&0

=70

Start 7 GHz 1.1 GHz/ Stop 18 GH=z

Date: 11.FEE.2014 05:23:32



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm -38.45 dBm VBW 3 MH=z
0 dBm 23.04208417 GH=z SWT 86 me Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

-40

-50

-&0

=70

Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z

Date: 11.FEE.2014 05:25:02



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

p’ Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —23.87 dBm VBW 3 MH=z
0 dBm 33.95088196 GH=z SWT 160 ms Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

-40

-50

-&0

=70

Start 26.5 GHz 1.05 GHz/ Stop 37 GHz

Date: 11.FEE.2014 05:27:00



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm -39.71 dBm VBW 3 MH=z
0 dBm 988 .33667330 MH=Z SWT 5 me Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

=

-40

-50

-&0

=70

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 11.FEE.2014 05:29:09



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p’ Max/Ref Lwvl Marker 1 [T1] RBW 1l MH=z RF ALt 20 dB
30 dBm -31.37 dBm VBW 3 MH=z
0 dBm 6.71142285 GHz SWT 15 ms Unit dBm

30

20

10

-10

—D1 -13 <Bm

-Z20

-40

-50

-&0

=70

Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 11.FEE.2014 05:30:45



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

02-11-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Transmitter Unwanted Emissions — RF Conducted
Craig B

RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

Mid Channel: 3675 MHz Output power setting: 19

Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm -40.59 dBm VBW 3 MHz
0 dBm 12.66533066 GHz SWT 110 ms Unit dBm
30
20
10
o}
-10
—D1 -13 dBm
-20
-30
1
e EWM
-50
-60
-70
Start 7 GHz 1.1 GHz/ Stop 18 GH=z

Date: 11.FEE.2014 05:32:25



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

02-11-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Transmitter Unwanted Emissions — RF Conducted
Craig B

RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

Mid Channel: 3675 MHz Output power setting: 19

Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-38.60 dBm VBW 3 MH=z
0 dBm 23.00801603 GH=z SWT 86 me Unit ABrm
30
20
10
o}
-10
—D1 -13 JdBm
-20
-30
1
_40 5’
-50
-60
-70
Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z

Date: 11.FEE.2014 05:33:47



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-24.01 dBm VBW 3 MH=z
0 dBm 34.20140281 GH=z SWT 160 ms Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

-40

-50

-&0

=70

Start 26.5 GHz 1.05 GHz/ Stop 37 GHz

Date: 11.FEE.2014 05:35:4¢



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3697.5 MHz Output power setting: 19

Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm —-39.20 dBm VBW 3 MH=z
0 dBm 951.40280561 MH=Z SWT 5 me Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

L

-40

-50

-&0

=70

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 11.FEE.2014 05:38:30



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3697.5 MHz Output power setting: 19

Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm -31.08 dBm VBW 3 MH=z
0 dBm 6.68737475 GHz SWT 15 ms Unit dBm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30 M

-40

-50

-&0

=70

Start 1 GHz 600 MHZ/ Stop 7 GHz
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3697.5 MHz Output power setting: 19

Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-41.01 dBm VBW 3 MH=z
0 dBm 14.56112224 GHz SWT 110 ms Unit ABrm
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Start 7 GHz 1.1 GHz/ Stop 18 GH=z
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3697.5 MHz Output power setting: 19

Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm -38.7% dBm VBW 3 MH=z
0 dBm 23.05911824 GH=z SWT 86 me Unit ABrm
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Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z

Date: 11.FEE.2014 05:43:40



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3697.5 MHz Output power setting: 19

Channel bandwidth: 5 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —24.30 dBm VBW 3 MH=z
0 dBm 34.75058116 GH=z SWT 160 ms Unit ABrm
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Start 26.5 GHz 1.05 GHz/ Stop 37 GHz

Date: 11.FEE.2014 05:45:03



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3655 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm —-39.37 dBm VBW 3 MH=z
0 dBm 952.22444890 MH=Z SWT 5 me Unit ABrm
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Start 30 MH=z 97 MH=z/ Stop 1 GHz
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3655 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm —-30.7% dBm VBW 3 MH=z
0 dBm 6.98757595 GHz SWT 15 ms Unit dBm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

-40

-50

-&0

=70

Start 1 GHz 600 MHZ/ Stop 7 GHz
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3655 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-41.03 dBm VBW 3 MH=z
0 dBm 15.0%018036 GHz SWT 110 ms Unit ABrm
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Start 7 GHz 1.1 GHz/ Stop 18 GH=z
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3655 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-37.95 dBm VBW 3 MH=z
0 dBm 25.93787570 GH=z SWT 86 me Unit ABrm
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Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3655 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-23.71 dBm VBW 3 MH=z
0 dBm 33.969535988 GH=z SWT 160 ms Unit ABrm
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Start 26.5 GHz 1.05 GHz/ Stop 37 GHz
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm —-39.23 dBm VBW 3 MH=z
0 dBm 939.73947896 MH=Z SWT 5 me Unit ABrm

30

20

10

-10

—D1 -13 <Bm
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Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 11.FEE.2014 05:01:10



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm -31.54 dBm VBW 3 MH=z
0 dBm F7.00000000 GHz SWT 15 ms Unit dBm
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Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 11.FEE.2014 05:02:40



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

02-11-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Transmitter Unwanted Emissions — RF Conducted
Craig B

RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

Mid Channel: 3675 MHz Output power setting: 22

Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —40.81 dBm VBW 3 MH=z
0 dBm 12.70941884 GHz SWT 110 ms Unit ABrm
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-60
-70
Start 7 GHz 1.1 GHz/ Stop 18 GH=z
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm -38.58 dBm VBW 3 MH=z
0 dBm 25.95450882 GH=z SWT 86 me Unit ABrm
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Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z

Date: 11.FEE.2014 05:00:05



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 22
Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

p’ Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —23.87 dBm VBW 3 MH=z
0 dBm 33.92785571 GH=z SWT 160 ms Unit ABrm
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-50
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Start 26.5 GHz 1.05 GHz/ Stop 37 GHz

Date: 11.FEE.2014 05:07:29



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3695 MHz Output power setting: 22

Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm -39.61 dBm VBW 3 MH=z
0 dBm 953 .34669335 MH=Z SWT 5 me Unit ABrm
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Start 30 MH=z 97 MH=z/ Stop 1 GHz
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3695 MHz Output power setting: 22

Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm -31.2¢ dBm VBW 3 MH=z
0 dBm F7.00000000 GHz SWT 15 ms Unit dBm
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-30
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-&0

=70

Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 11.FEE.2014 05:11:1%



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3695 MHz Output power setting: 22

Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-41.02 dBm VBW 3 MH=z
0 dBm 14.43438398 GHz SWT 110 ms Unit ABrm
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3695 MHz Output power setting: 22

Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-38.70 dBm VBW 3 MH=z
0 dBm 23.05911824 GH=z SWT 86 me Unit ABrm
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Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3695 MHz Output power setting: 22

Channel bandwidth: 10 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-24.29% dBm VBW 3 MH=z
0 dBm 34.11723447 GH=z SWT 160 ms Unit ABrm
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-Z20

-30

-40

-50

-&0

=70

Start 26.5 GHz 1.05 GHz/ Stop 37 GHz

Date: 11.FEE.2014 05:15:13



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3660 MHz Output power setting: 25
Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm -38.7% dBm VBW 3 MH=z
10 dBm 953 .34669335 MH=Z SWT 5 me Unit ABrm
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Start 30 MH=z 97 MH=z/ Stop 1 GHz
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Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3660 MHz Output power setting: 25
Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm —-30.06 dBm VBW 3 MH=z
10 dBm G6.77154308 GH=z SWT 15 me Unit ABrm
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Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 10.FEE.2014 15:17:14



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

02-10-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Transmitter Unwanted Emissions — RF Conducted
Craig B

RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

Low Channel: 3660 MHz Output power setting: 25

Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
20 dBm —40.37 dBm VBW 3 MH=z
0 dBm lz.62124248 GHz SWT 110 ms Unit ABrm
20
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1
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-70
-80
Start 7 GHz 1.1 GHz/ Stop 18 GH=z
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Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3660 MHz Output power setting: 25
Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
20 dBm -38.1¢ dBm VBW 3 MH=z
0 dBm 25.92084168 GH=z SWT 86 me Unit ABrm
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Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z

Date: 10.FEE.2014 15:22:34



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: 3660 MHz Output power setting: 25
Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
20 dBm -24.1% dBm VBW 3 MH=z
0 dBm 34.01202405 GH=z SWT 160 ms Unit ABrm
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Start 26.5 GHz 1.05 GHz/ Stop 37 GHz

Date: 10.FEE.2014 15:25:1¢6



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 25
Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm —-39.25 dBm VBW 3 MH=z
0 dBm 848 .37675351 MH=Z SWT 5 me Unit ABrm
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Start 30 MH=z 97 MH=z/ Stop 1 GHz
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Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 25
Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm -31.10 dBm VBW 3 MH=z
0 dBm 6.98757595 GHz SWT 15 ms Unit dBm
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Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 10.FEE.2014 15:32:00



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

02-10-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Transmitter Unwanted Emissions — RF Conducted
Craig B

RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

Mid Channel: 3675 MHz Output power setting: 25

Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-39.2¢ dBm VBW 3 MH=z
0 dBm 12.68737475 GHz SWT 110 ms Unit ABrm
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-20
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Start 7 GHz 1.1 GHz/ Stop 18 GH=z
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

02-10-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Transmitter Unwanted Emissions — RF Conducted
Craig B

RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

Mid Channel: 3675 MHz Output power setting: 25

Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-38.27 dBm VBW 3 MH=z
0 dBm 21.90080160 GH=z SWT 86 me Unit ABrm
30
20
10
o}
-10
—D1 -13 JdBm
-20
-30
1
_40 xg
-50
-60
-70
Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z

Date: 10.FEE.2014 15:37:03



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Mid Channel: 3675 MHz Output power setting: 25
Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-24.04 dBm VBW 3 MH=z
0 dBm 34.28557114 GH=z SWT 160 ms Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

-40

-50

-&0

=70

Start 26.5 GHz 1.05 GHz/ Stop 37 GHz

Date: 10.FEE.2014 15:39:20



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3690 MHz Output power setting: 25

Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm —-39.37 dBm VBW 3 MH=z
0 dBm 965.01002004 MH=Z SWT 5 me Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

- —

-40

-50

-&0

=70

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 11.FEE.2014 08:29:59



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3690 MHz Output power setting: 25

Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 20 dB
30 dBm —-30.92 dBm VBW 3 MH=z
0 dBm 6.75951904 GHz SWT 15 ms Unit dBm

30

20

10

-10

—D1 -13 <Bm

-Z20

=

-30 W

-40

-50

-&0

=70

Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 11.FEE.2014 08:32:00



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

02-11-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Transmitter Unwanted Emissions — RF Conducted
Craig B

RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

Output power setting: 25

Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 7 — 18 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —40.98 dBm VBW 3 MH=z
0 dBm 12.73146293 GHz SWT 110 ms Unit ABrm
30
20
10
o}
-10
—D1 -13 JdBm
-20
-30
1
—-40 M
-50
-60
-70
Start 7 GHz 1.1 GHz/ Stop 18 GH=z

Date: 11.FEE.2014 08:33:31



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

02-11-2014

Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A
Transmitter Unwanted Emissions — RF Conducted
Craig B

RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

Output power setting: 25

Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 18 —26.5 GHz

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-38.75 dBm VBW 3 MH=z
0 dBm 22.68436874 GH=z SWT 86 me Unit ABrm
30
20
10
o}
-10
—D1 -13 JdBm
-20
-30
1
_40 X
-50
-60
-70
Start 18 GHz 850 MH=zZ/ Stop 26.5 GH=z

Date: 11.FEE.2014 08:35:18



Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Transmitter Unwanted Emissions — RF Conducted

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold

High Channel: 3690 MHz Output power setting: 25

Channel bandwidth: 20 MHz Output port: A
Limit: 43 + 10log (P) below the channel transmitter power
=-13 dBm/MHz

Frequency Range: 26.5 —37 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z REF ALL 10 4B
30 dBm —-24.05 dBm VBW 3 MH=z
0 dBm 33.94889780 GH=z SWT 160 ms Unit ABrm

30

20

10

-10

—D1 -13 <Bm

-Z20

-30

-40

-50

-&0

=70

Start 26.5 GHz 1.05 GHz/ Stop 37 GHz

Date: 11.FEE.2014 08:37:04



FCC Part 15.209 / FCC Part 2.1053
Electric Field Strength

EUT: PMP450 AP 3.65 GHz, Model C036045A004A; Unit 2

Manufacturer: Cambium Networks

Operating Condition: 66 deg. F; 20% R.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Transmitter Spuriuos emissions with 17 dBi antenna

Comment: L,M,H channels, 5,10,20 MHz ch BWs, powersetting 25

Date: 02-13-2014

TEXT: "Horz 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level (dBuV/m) = Level (dBuV) + System Loss (dB) + Antenna Factor (dBuV/m)
Margin (dB) = Limit (dBuV/m) - Total Level (dBpV/m)
Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector

Page 1/3  2/13/2014 1:00PM A213a F1H print



Level [dBuV/m]
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600M

400M

300M

200M

Frequency [Hz]
Quasi-Peak Limit @ 3 Meters

100M

A213a F1H print

A213a F1H Peak List

FCC Class B 3m
1:00PM

30M 40M 50M
A?213a F1H Quasi-Peak
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2/13/2014
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-MES
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MEASUREMENT RESULT:

2/13/2014 11:32AM
Frequency Level
MHz dBuv
541.390000 44.14
487.850000 38.53
333.960000 38.03
250.000000 35.57
111.600000 32.68
974.990000 22.41
999.990000 20.14
Page 3/3 2/13/2014

Antenna
Factor
dBuv/m

18.
.57
.76
.40
.12
23.
.60

17
14
12
12

24

27

90

1:00PM

"a21 3a_F1H_Final "

System Total
Loss Level
dB dBpV/m
-20.3 42.2
-20.7 35.4
-21.6 31.2
-22.1 25.9
-23.0 21.8
-17.3 29.0
-16.9 27.9

A213a F1H print

Limit

dBuv/m

46.
46.
46.
46.
43.
54.
54.

[cNeoNG NoNoNoNe]

Marg

10.
14.
20.
21.
25.
26.

in

dB

P O J+— 0 oy

Height
Ant.

DN WNDDNDNDN

m

.10
.80
.00
.00
.00
.60
.60

EuT
Angle
deg

180
225
180
315
270
270
225

Final
Detector

QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK

Comment

Tx OFF
broadband
broadband
None
broadband
None

None



FCC Part 15.209 / FCC Part 2.1053
Electric Field Strength

EUT: PMP450 AP 3.65 GHz, Model C036045A004A; Unit 2

Manufacturer: Cambium Networks

Operating Condition: 66 deg. F; 20% R.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Transmitter Spuriuos emissions with 17 dBi antenna

Comment: L,M,H channels, 5,10,20 MHz ch BWs, powersetting 25

Date: 02-13-2014

TEXT: "Vert 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization
Sample Equations: Total Level (dBuV/m) = Level (dBuV) + System Loss (dB) + Antenna Factor (dBuV/m)
24.6 = 35.51 + (=22.1) + 11.20
Margin (dB) = Limit (dBpV/m) - Total Level (dBpV/m)
15.4 = 40 - 24.6
Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector

Page 1/3  2/13/2014 12:59PM  A213a F1V print



Level [dBuV/m]
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1G

600M

400M

300M

200M
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100M

S0M
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Quasi-Peak Limit @ 3 Meters

A213a F1V_Peak List
FCC Class B 3m

A?213a F1V Quasi-Peak

MES
-MES
LIM

+ +
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MEASUREMENT RESULT:

2/13/2014 12:59PM

Frequency Level
MHz dBuv
45.580000 48.57
77.200000 53.02
30.640000 47.99
537.560000 39.62
375.000000 38.37
111.565000 37.82
488.790000 29.17
800.000000 20.71
250.000000 32.11
1000.000000 20.56
335.770000 26.90
974.990000 20.73
425.000000 22.01
Page 3/3 2/13/2014

Antenna
Factor
dBuv/m

11.

5.
.31
18.
15.
12.
.63
21.

11

17

12

14

96
90

35
20
11

70

.40
24.
.82
23.
16.

60

90
50

12:59pPM

"a21 3a_F1 V_Final"

System Total
Loss Level
dB dBpV/m
-23.9 36.6
-23.5 35.4
-24.3 35.0
-20.2 37.8
-21.4 32.2
-23.0 26.9
-20.8 26.0
-18.3 24.1
-22.1 22.5
-16.9 28.3
-21.6 20.1
-17.3 27.4
-21.0 17.5

A213a_ F1V print

Limit

dBuv/m

40.
40.
40.
46.
46.
43.
46.
46.
46.
54.
46.
54.
46.

[eNoNoNoNoNoNoNt NoloNoNoNe)

Marg

in

dB

o) O 1010 OOoYmN OO

Height
Ant.

FNNRNRNRRRRRRE P

m

.00
.30
.00
.00
.50
.00
.00
.30
.00
.00
.50
.30
.00

EuT
Angle
deg

280
320
260
270
135
340
190

30

30
200

80
180
270

Final
Detector

QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK

Comment

broadband
broadband
broadband
broadband
None
broadband
broadband
None
None
None
broadband
None
None



Test Date:
Company:

EUT:
Tests:
Operator:

Comment:

02-13-2014
Cambium Networks

PMP450 AP 3.65 GHz, Model C036045A004A

Transmitter Unwanted Emissions
Craig B

Both transmit chains active at power setting 25
Transmit from 17 dBi sector antenna

5, 10, 20 MHz channel BWs; Modulation: QPSK

Low, Mid, High channels

RBW =1 MHz; VBW = 3 MHz; Detector = peak; Max hold

Limit: -13 dBm

Correction
Oggﬁ;]o f factor for
Frequency ISvt[rae); 1;11610(1“ Generator bgf\E ::m Gain of Strength of
and EUTg@ 3 when field Sienal subst. emission Limit Margin
Polarization ¢ strength G ng nd antenna [ERP] (dBm) (dB)
(MHz) ( d‘é‘iéﬁ;) equals that :ut') :t (dBi) (dBm)
?gg% antenna
(dB)
537.56
vertical 50.77 -40.90 8.33 2.15 -49.23 -13 36.23
541.39
horizontal 62.17 -32.40 8.33 2.15 -40.73 -13 27.73

ERP = Signal generator output - cable loss + antenna gain —2.15




No Cabinet Radiated Emissions
were found from
1 to 18GHz

Low, Mid & High Channels
5SMHz, 10MHz, & 20MHz Channel bandwidths

Power Setting 25



No Radiated Emissions
were found from
18 to 37/GHz

Low, Mid & High Channels
5SMHz, 10MHz, & 20MHz Channel bandwidths

Power Setting 25
17dB1 Antenna



5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C036045A004A
ELECTRONIC SYSTEMS, INC. Report Number: 19784

166 South Carter, Genoa City, W1 53128 DLS Project: 6383

Appendix B — Measurement Data

B5.0 Transmitter RF Conducted Band-edge with Frequency Stability

Rule Part:  FCC Part 2.1055 - Frequency stability

Test Procedure: KDB 971168 D01 Power Meas License Digital Systems v02r01
9.30 Frequency Stability

The EUT was connected to a spectrum analyzer through a cable and attenuator. The
ambient temperature was varied from -30 °C to +50 °C, and the supply voltage was varied
from 102 VAC to 138 VAC. For each condition, the lower and upper band edge was
measured to show the frequency of the transmitter does not drift out of its authorized
band of operation.

Limit: Amplitude level of -13 dBm at the lower and upper band edges (3650 MHz and
3700 MHz)

Results: Compliant.

Notes:

Only tested QPSK modulation mode as determined worst case by Cambium Networks.
Only tested output port A as determined worst case by Cambium Networks.

Page 92 of 177



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

20°C, 120V
Power level at band edge =-26.54 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 50 kH=z RF Att 20 dB
30 dBm -33.15 dBm VEW 200 kHz
10 JdBm 3.65000000 GH=z SWT 5 ms Unit dBr
20
¥i|rr1] -33.15 dBn
3.65000000 GH=z
20 FE | PWE. —74.54 B
CH | BW 1.00000000 MHZ
10
a
-10
—D1 —-13 dBm
-20
-30
k
*4OW
-50
-60
co
c0
-70
Center 3.6495 GH=z 300 kHz/ Span 3 MH=z

Date: 7.FEB.2014 08:45:40



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

20°C, 138V
Power level at band edge =-26.64 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm —-32.33 dBm VBW 200 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -374.33 dBq
3.65000000 GHz
0 FE [ DWER —74.64 dBml
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
‘
-40
-50
-&60
Co
co
-70
Center 3.0495 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 08:47:56



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20°C, 102V
Power level at band edge =-26.63 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 50 kH=z RF Att 20 dB
30 dBm -34.03 dBm VEW 200 kH=z
10 dbBm 3.65000000 GH=z SWT 5 ms Unit dBm
30
¥Yi1|[T1] -34.03 oBn|
3.65000000 GHz
20 FE [ TWE —7d.63 JEd
CH |BW 1.00000000 MHz
10
0
-10
L D1 —13 dBm
-20
-30 E
-40
-50
-60
co
co
=70
Center 3.6495 GH=z 300 kHz/ Span 3 MH=z

Date: 7.FEB.2014 08:50:25



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

30°C, 120V
Power level at band edge =-26.81 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 50 kH=z RF Att 20 dB
30 dBm -32.69 dBm VEW 200 kH=z
10 dbBm 3.65000000 GH=z SWT 5 ms Unit dBm
30
¥Yi1|[T1] -34.69 dBEn|
3.65000000 GHz
20 FE [ TWE —7d.81 JEd
CH |BW 1.00000000 MHz
10
0
-10
L D1 —13 dBm
-20
-30
" &%w@J
-50
-60
co
co
=70
Center 3.6495 GH=z 300 kHz/ Span 3 MH=z

Date: 7.FEB.2014 09:38:37



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

40°C, 120V
Power level at band edge =-27.00 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -31.88 dBm VBW 200 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -31.838 dBq
3.65000000 GHz
0 FE [ DWER —27.00 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
-40 W
-50
-&60
Co
co
-70
Center 3.0495 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 11:18:32



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

50°C, 120V
Power level at band edge =-27.28 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -33.93 dBm VBW 200 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -33.93 dBq
3.65000000 GHz
0 FE [ DWER —Z7.28 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30 g
—4a0 &\M/J
-50
-&60
Co
co
-70
Center 3.0495 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 12:45:59



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

10°C, 120 V
Power level at band edge =-26.39 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -34.33 dBm VBW 200 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -34.33 dBq
3.65000000 GHz
0 FE [ DWER —7g.39 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30 %
-40
-50
-&60
Co
co
-70
Center 3.0495 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 15:38:14



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

0°C, 120V
Power level at band edge =-26.30 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -31.86 dBm VBW 200 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -31.86 dBq
3.65000000 GHz
0 FE [ DWER —74.30 JBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30 /
-40
-50
-&60
Co
co
-70
Center 3.0495 GH=z 300 kH=z/ Span 3 MH=

Date: 10.FER.2014 09:18:30



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-10°C, 120V
Power level at band edge =-26.36 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -31.72 dBm VBW 200 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -31.72 dBq]
3.65000000 GHz
0 FE [ DWER —7g.36 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20 /
-30
-40
-50
-&60
Co
co
-70
Center 3.0495 GH=z 300 kH=z/ Span 3 MH=

Date: 10.FER.2014 10:43:45



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-20°C, 120V
Power level at band edge =-26.08 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -31.58 dBm VBW 200 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -31.58 dBq
3.65000000 GHz
0 FE [ DWER ~—7g.08 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
-40
-50
-&60
Co
co
-70
Center 3.0495 GH=z 300 kH=z/ Span 3 MH=

Date: 10.FER.2014 12:38:03



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-30°C, 120V
Power level at band edge =-26.02 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -31.56 dBm VBW 200 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -31.56 dBq
3.65000000 GHz
0 FE [ DWER —7g.02 JBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20 /
-30
-40
-50
-&60
Co
co
-70
Center 3.0495 GH=z 300 kH=z/ Span 3 MH=

Date: 10.FER.2014 13:54:13



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHICEMERSHISS00MSINIEE  Output power setting: 18
Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

20°C, 120V
Power level at band edge = -25.88 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -35.19 dBm VBW 200 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -35.19 dBq
3.70000000 GHz
0 FE [ DWER —75.88 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
\'L
r
-40
-50
-&60
Co
co
-70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 08:57:51



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHICEMERSHISS00MSINIEE  Output power setting: 18
Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20°C, 138V
Power level at band edge =-26.03 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -35.16 dBm VBW 200 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -35.16 dBq
3.70000000 GHz
0 FE [ DWER —7g.03 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
L
r
-40
-50
-&60
Co
co
-70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 09:00:24



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HiSRICHARREINTRRSMN=SGOMSIVEE  Output power setting: 18

Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20°C, 102V
Power level at band edge =-26.10 dBm/MHz
> Max/Ref Lwvl Marker 1 [T1] REBEW 50 kH=z RF Att 20 dB
30 dBm -34.92 dBm VEW 200 kH=z
10 dbBm 3.70000000 GH=z SWT 5 ms Unit dBm
30
¥Yi1|[T1] -34.92 oBEn|
3.70000000 GHz
20 FE [ TWE —7d.10 JEd
CH |BW 1.00000000 MHz
10
0
-10
L D1 —13 dBm
-20
-30
\qL
y
-40
-50
-60
co
co
=70
Center 3.7005 GH=z 300 kHz/ Span 3 MH=z

Date: 7.FEB.2014 08:55:25



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HiSRICHARREINTRRSMN=SGOMSIVEE  Output power setting: 18

Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

30°C, 120V
Power level at band edge =-26.35 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 50 kH=z RF Att 20 dB
30 dBm ~35.62 dBm VEW 200 kH=z
10 odBm J3.70000000 GH=z SWT 5 me Unit dBm
30
¥Yi1|[T1] ~38.62 dBEn|
3.70000000 GHz
20 FE [ TWR —7d.35 JEd
CH | BW 1.00000000 MHZ
10
0
-10
L D1 —13 dBm
-20
-30
\iL
7
-40
-50
-60
co
co
-70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 09:33:01



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHICEMERSHISS00MSINIEE  Output power setting: 18
Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

40°C, 120V
Power level at band edge =-26.90 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
20 dBm -37.03 dBm VBW 200 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
20
Yil1T1] -37.03 dBr
3.70000000 GHz
10 FE [ DWER —74.50 dBm
CH |BW 1.00000000 MHZ
a
-10
D1 -13 JdBm
-20
-30
\
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-40
-50
-50
-70
Co
co
-80
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 11:14:56



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHICEMERSHISS00MSINIEE  Output power setting: 18
Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

50°C, 120V
Power level at band edge =-27.10 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 50 kH=z RF Att 20 dB
30 dBm ~34.9% dBm VEW 200 kH=z
10 odBm J3.70000000 GH=z SWT 5 me Unit dBm
30
¥Yi1|[T1] ~34.98 dBEn|
3.70000000 GHz
20 FE [ TWR —Z7.10 JEd
CH | BW 1.00000000 MHZ
10
0
-10
L D1 —13 dBm
-20
-30
\’L
y
-40
-50
-60
co
co
=70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 12:46:4¢



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHICEMERSHISS00MSINIEE  Output power setting: 18
Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

10°C, 120 V
Power level at band edge =-25.50 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -34.11 dBm VBW 200 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -34.11 dBq
3.70000000 GHz
0 FE [ DWER ~75.50 JBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30 T
r
-40
-50
-&60
Co
co
-70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 7.FEB.2014 15:34:52



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HiSRICHARREINTRRSMN=SGOMSIVEE  Output power setting: 18

Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

0°C, 120V
Power level at band edge =-25.43 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -34.81 dBm VBW 200 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -34.81 dBr
3.70000000 GHz
0 FE [ DWER —7H.43 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
\EL
F
-40
-50
-&60
Co
co
-70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 10.FER.2014 09:14:53



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHICEMERSHISS00MSINIEE  Output power setting: 18
Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

-10°C, 120V
Power level at band edge =-25.49 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -33.84 dBm VBW 200 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -33.84 dBr
3.70000000 GHz
0 FE [ DWER —75.49 JBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30 ]
4
-40
-50
-&60
Co
co
-70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 10.FER.2014 10:40:58



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHICEMERSHISS00MSINIEE  Output power setting: 18
Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

-20°C, 120V
Power level at band edge =-25.25 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm —-35.15 dBm VBW 200 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -35.15 dBq
3.70000000 GHz
0 FE [ DWER —7H.25 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
\‘L
r
-40
-50
-&60
Co
co
-70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 10.FER.2014 12:34:50



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHICEMERSHISS00MSINIEE  Output power setting: 18
Channel bandwidth: 5 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

-30°C, 120V
Power level at band edge =-25.16 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 50 kH=z RF Att 20 dB
30 dBm -35.21 dBm VBW 200 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Yil1T1] -35.21 dBq
3.70000000 GHz
0 FE [ DWER —75.16 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
\L
r
-40
-50
-&60
Co
co
-70
Center 3.7005 GH=z 300 kH=z/ Span 3 MH=

Date: 10.FER.2014 13:51:06



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20°C, 120V
Power level at band edge =-23.14 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 100 kH=z RF Att 20 dB
30 dBm -30.12 dBm VBW 300 kH=z
10 JdBm 3.65000000 GH=z SWT 5 ms Unit dBr
20
¥i|[T1] -30.12 dBn
3.65000000 GH=z
20 TE | TWE —Z3. 14 <=o
CH | BW 1.00000000 MH=Z
10
a
-10
01 —13 dBm
-20
-30
-40
-50
-60
c0
0
-70
Center 3.6495 GH=z 375 kHz/ Span 3.75 MH=Z

Date: 6.FEB.2014 15:01:09



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20 °C, 138 V
Power level at band edge = -23.12 dBm/MHz
> Max/Ref Lwvl Marker 1 [T1] REBEW 100 kH=z RF Att 20 dB
30 dBm -30.91 4Bm VBW 300 kH=z
10 JdBm 3.65000000 GH=z SWT 5 ms Unit dBr
20
¥i|[T1] -30.91 dBn
3.65000000 GH=z
20 TE | TWE —Z3.1z B
CH | BW 1.00000000 MH=Z
10
a
-10
01 —13 dBm
-20
-30
-40
-50
-60
c0
0
-70
Center 3.6495 GH=z 375 kHz/ Span 3.75 MH=Z

Date: 6.FEB.2014 15:03:58



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

20°C, 102V
Power level at band edge =-23.08 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 100 kH=z RF Att 20 dB
30 dBm -30.82 dBm VEW 300 kH=z
10 dbBm 3.65000000 GH=z SWT 5 ms Unit dBm
30
¥1|[T1] -30.82 oBEn|
3.65000000 GHz
20 TE [TWE —73.08 JEd
CH |BW 1.00000000 MHz
10
0
-10
L D1 —13 dBm
-20
-30
-40
-50
-60
co
co
=70
Center 3.6495 GH=z 375 kHz/ Span 3.75 MH=Z

Date: 6.FEB.2014 15:06:27



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

30°C, 120V
Power level at band edge = -23.65 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 100 kH=z RF Att 20 dB
30 dBm -30.21 dBm VEW 300 kH=z
10 dbBm 3.65000000 GH=z SWT 5 ms Unit dBm
30
¥1|[T1] -30.21 oBEn|
3.65000000 GHz
20 TE [TWE —73.65 JEd
CH |BW 1.00000000 MHz
10
0
-10
L D1 —13 dBm
-20
|
-30
-40
-50
-60
co
co
=70
Center 3.6495 GH=z 375 kHz/ Span 3.75 MH=Z

Date: 7.FEB.2014 09:45:48



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

40°C, 120V
Power level at band edge = -24.48 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm —-32.90 dBm VBW 300 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -37.90 dBr
3.65000000 GHz
0 CE [PWR —74.48 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
-40
-50
-&60
0
co
-70
Center 3.0495 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 7.FEB.2014 11:02:20



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

50°C, 120V
Power level at band edge =-24.81 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm —-32 .22 dBm VBW 300 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -37.22 dBq
3.65000000 GHz
0 CE [PWR —z74.81 dBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30 )\}ﬁ}?
-40
-50
-&60
0
co
-70
Center 3.0495 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 7.FEB.2014 13:05:53



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

10 °C, 120V
Power level at band edge =-22.66 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 20 dB
30 dBm ~31.01 dBm VEW 300 kH=z
10 odBm J.6e5000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] -31.01 <Bn
3.65000000 GHz
20 TE [TWE —77.6¢ JEn
CH |BW 1.00000000 MHZ
10
0
-10
L D1 —13 dBm
-20
-30
-40
-50
-60
co
co
-70
Center 3.6495 GH=z 375 kHz/ Span 3.75 MH=

Date: 7.FEB.2014 15:08:07



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

0°C, 120V
Power level at band edge =-22.33 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -31.24 dBm VBW 300 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -31.24 dBq
3.65000000 GHz
0 CE [PWR —72.33 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
-40
-50
-&60
0
co
-70
Center 3.0495 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 10.FER.2014 09:01:48



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-10°C, 120V
Power level at band edge =-21.76 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -30.21 dBm VBW 300 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -30.21 dBr
3.65000000 GHz
0 CE [PWR —21.76 dBml
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
-30
-40
-50
-&60
0
co
-70
Center 3.0495 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 10.FER.2014 10:206:26



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-20°C, 120V
Power level at band edge =-21.61 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -2%.15 dBm VBW 300 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -298.15 dBq
3.65000000 GHz
0 CE [PWR —21.61 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
yﬁ
,30 }
-40
-50
-&60
0
co
-70
Center 3.0495 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 10.FER.2014 11:43:02



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-30°C, 120V
Power level at band edge =-21.12 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm —25%.67 dBm VBW 300 kH=z
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] —248.67 dBr
3.65000000 GHz
0 CE [PWR —21.12 oBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20 /
,30 ,-/3
-40
-50
-&60
0
co
-70
Center 3.0495 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 10.FER.2014 13:37:53



Test Date: 02-06-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHIACEIMERSMESS00SIIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

20°C, 120V
Power level at band edge =-19.99 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -31.07 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -31.07 dBr
3.70000000 GHz
0 CE [PWR ~19.59 oBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
¥
-30
-40
-50
-&60
0
co
-70
Center 3.7008375 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 6.FEB.2014 15:12:45



Test Date: 02-06-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHIACIMERSMESS00IIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

20°C, 138V
Power level at band edge =-19.92 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -31.00 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -31.00 dBr
3.70000000 GHz
0 CE [PWR —19.52 dBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
1
-30 L 4
-40
-50
-&60
0
co
-70
Center 3.7008375 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 6.FEB.2014 15:14:21



Test Date: 02-06-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHIACIMERSMESS00IIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20°C, 102V
Power level at band edge =-19.85 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 100 kH=z RF Att 20 dB
30 dBm -30.56 dBm VEW 300 kH=z
10 dbBm 3.70000000 GH=z SWT 5 ms Unit dBm
30
¥1|[T1] -30.56 oBEn|
3.70000000 GHz
20 TE [TWE —15.65 JEd
CH |BW 1.00000000 MHz
10
0
-10
L D1 —13 dBm
-20
1
-30 RE-
-40
-50
-60
co
co
=70
Center 3.7008375 GH= 375 kHz/ Span 3.75 MH=Z

Date: 6.FEB.2014 15:11:31



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHIACIMERSMESS00IIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

30°C, 120V
Power level at band edge =-20.54 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 100 kH=z RF Att 20 dB
30 dBm -30.65 dBm VEW 300 kH=z
10 dbBm 3.70000000 GH=z SWT 5 ms Unit dBm
30
¥1|[T1] -30.65 oBEn|
3.70000000 GHz
20 TE [TWE —70.54 JEd
CH |BW 1.00000000 MHz
10
0
-10
L D1 —13 dBm
-20
1
-30 Yo
-40
-50
-60
co
co
=70
Center 3.7008375 GH= 375 kHz/ Span 3.75 MH=Z

Date: 7.FEB.2014 09:50:39



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHIACIMERSMESS00IIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

40°C, 120V
Power level at band edge =-21.24 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -31.93 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -31.93 dBq
3.70000000 GHz
0 CE [PWR —21.24 dBul
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
_ 1
30 X /N
-40
-50
-&60
0
co
-70
Center 3.7008375 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 7.FEB.2014 10:59:30



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHIACIMERSMESS00IIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

50°C, 120V
Power level at band edge =-21.47 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -31.73 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -31.73 dBq
3.70000000 GHz
0 CE [PWR —21.47 dB
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
1
-30 v
-40
-50
-&60
0
co
-70
Center 3.700875 GCH=z 375 kHz/ Span 3.75 MHEZ

Date: 7.FEB.2014 13:02:36



Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHIACIMERSMESS00IIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

10°C, 120 V
Power level at band edge =-19.54 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -30.36 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -30.36 dBr
3.70000000 GHz
0 CE [PWR -19.54 oBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
\;ﬁ
-30
-40
-50
-&60
0
co
-70
Center 3.7008375 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 7.FEB.2014 15:04:31



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FERCHIACIMERSMESS00IIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

0°C, 120V
Power level at band edge =-19.15 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -25%.78 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -248.738 dBq
3.70000000 GHz
0 CE [PWR —19.15 oBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
\a
-30
-40
-50
-&60
0
co
-70
Center 3.7008375 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 10.FER.2014 08:559:21



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HigAICHARMEINTRRSMG=Se0SMEE ~ Output power setting: 22

Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-10°C, 120V
Power level at band edge =-18.75 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm -25%.18 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -249.138 dBq
3.70000000 GHz
0 CE [PWR ~19.75 dBm
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
\L
-30
-40
-50
-&60
0
co
-70
Center 3.7008375 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 10.FER.2014 10:22:58



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HigAICHARMEINTRRSMG=Se0SMEE ~ Output power setting: 22

Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

-20°C, 120V
Power level at band edge =-18.80 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm —-25%.64 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] —29.64 dBr
3.70000000 GHz
0 CE [PWR ~19.80 oBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
\i
-30
-40
-50
-&60
0
co
-70
Center 3.7008 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 10.FER.2014 11:40:29



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HigAICHARMEINTRRSMG=Se0SMEE ~ Output power setting: 22

Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-30°C, 120V
Power level at band edge =-18.44 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 20 dB
30 dBm —-28.32 dBm VBW 300 kH=z
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -28.32 dBq
3.70000000 GHz
0 CE [PWR —19.44 oBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20
\i
-30
-40
-50
-&60
0
co
-70
Center 3.7008 GH=z 375 kHz/ Span 3.75 MHEZ

Date: 10.FER.2014 13:35:05



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHz Output power setting: 25
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20°C, 120V
Power level at band edge =-14.05 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 200 kH=z RF Att 20 dB
30 dBm -21.61 dBm VBW 1 MHZ
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] —21.61 dBr
3.65000000 GHz
0 CE [PWR ~14.05 cBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20 L
o
-30
-40
-50
-&60
|0
Clo
-70
Center 3.0492 GH=z 500 kHz/ Span - MH=

Date: 6.FEB.2014 15:26:54



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 25
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20°C, 138V
Power level at band edge =-14.03 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 200 kH=z RF Att 20 dB
30 dBm -21.62 dBm VBW 1 MHZ
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] —21.62 dBq
3.65000000 GHz
0 CE [PWR ~14.03 cBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 —-13 <dBm
-Z20 L
h ¥
-30
-40
-50
-&60
|0
Clo
-70
Center 3.0492 GH=z 500 kHz/ Span - MH=

Date: 6.FEB.2014 15:25:04



Test Date: 02-06-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 25
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

20°C, 102V
Power level at band edge =-14.01 dBm/MHz
> Max/Ref Lwvl Marker 1 [T1] REBEW 200 kH=z RF Att 20 dB
30 dBm -21.63 dBm VBW 1 MH=Z
10 JdBm 3.65000000 GH=z SWT 5 ms Unit dBr
20
¥i|[T1] -21.63 dBr
3.65000000 GH=z
20 TE | TWE —14.01 <=o
CH | BW 1.00000000 MHZ
10
a
-10
01 —13 dBm
-20 L
.
-30
-40
-50
-60
|0
|0
-70
Center 3.6492 GH=z 500 kHz/ Span 5 MH=

Date: 6.FEB.2014 15:32:08



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 25
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

30°C, 120V
Power level at band edge =-14.80 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~22.06 dBm VEW 1 MH=z
10 odBm J.6e5000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] ~24.06 oBnf
3.65000000 GHz
20 TE [TWE —T4.60 JEd
CH |BW 1.00000000 MHZ
10
0
-10
L D1 —13 dBm
-20 [
-30
-40
-50
-60
co
co
=70
Center 3.64925% GH= Y00 kHz/ Span V7 MH=

Date: 7.FEB.2014 10:03:4¢



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 25
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

40 °C, 120V
Power level at band edge =-15.42 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm -22.24 dBm VEW 1 MH=z
10 odBm J.6e5000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] ~24.24 oBEn
3.65000000 GHz
20 TE [TWE —15.2Zz JEd
CH |BW 1.00000000 MHZ
10
0
-10
I D1 -13 dBm
-20
v
-30
-40
-50
-60
o
o
=70
Center 3.64925% GH= Y00 kHz/ Span V7 MH=

Date: 7.FEB.2014 10:40:29



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 25
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

50°C, 120V
Power level at band edge =-16.14 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm —Z23.25 dBm WEW 1 MH=
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBr
30
¥i1|(T1] ~23.25 dBn
3.65000000 GH=z
20 CHE|Pwa —T4.14 <30
CH |BW 1.00000000 MHZ
10
0
~-10
—D1 —-13 dBm
-20 i/
-30
40
~-50
-60
Co
[o30]
-70
Center 3.64922 GH= Y00 kHz/ Span V7 MH=

Date: 7.FEB.2014 13:33:4¢



Test Date: 02-07-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 25
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

10 °C, 120V
Power level at band edge =-13.42 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm -21.22 dBm WEW 1 MH=
10 dBm 3.65000000 GH=z SWT 5 ms Unit dBr
30
¥i1|(T1] —21.22 dBn
3.65000000 GH=z
20 CHE|Pwa —T3.2z <30
CH |BW 1.0 00000 MHZ
10
0
~-10
—D1 —-13 dBm
1
-20 ¥
-30
40
~-50
-60
Co
[o30]
-70
Center 3.64922 GH= Y00 kHz/ Span V7 MH=

Date: 7.FEB.2014 14:49:39



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 24
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

0°C, 120V
Power level at band edge =-16.81 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~23.84 dBm VEW 1 MH=z
10 odBm J.6e5000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] ~23.84 oBn|
3.65000000 GHz
20 TE [TWE —Tg.61 <&
CH |BW 1.00000000 MHZ
10
0
-10
L D1 —13 dBm
-20
1%
-30
-40
-50
-60
co
co
=70
Center 3.64925% GH= Y00 kHz/ Span V7 MH=

Date: 10.FER.2014 08:44:09



Test Date: 02-10-2014
Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted
Operator: Craig B
Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 24
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth
-10°C, 120 V
Power level at band edge =-16.34 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~23.68 dBm VBW 1 MHEZ
10 dPm 3.65000000 GH=z SWT 5 ms Unit dBm
30
Yi|1T1] -23.68 dBrn
3.65000000 GH=z
20 CH [PWR —1¢.34 <=
CH |BW 1.00000000 MHEZ
10
0
-10
—D1 13 dBm
-20 T
| ¥
-30
-40
=50
-60
Co
Co
-70
Center 3.64936 GHz= Y00 kHz/ Span V7 MH=
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Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 24
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

20 °C, 120V
Power level at band edge =-15.96 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~23.3% dBm VEW 1 MH=z
10 odBm J.6e5000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] ~23.38% dBn|
3.65000000 GHz
20 TE [TWE —15.5¢ <&
CH |BW 1.00000000 MHZ
10
0
-10
L D1 —13 dBm
-20
1
-30
-40
-50
-60
co
co
=70
Center 3.64925% GH= Y00 kHz/ Span V7 MH=

Date: 10.FER.2014 11:29:4¢



Test Date: 02-10-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 24
Channel bandwidth: 20 MHz Output port: A
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-30°C, 120V
Power level at band edge =-15.44 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kH=z RF Att 20 4dB
30 dBm ~22.81 dBm VEW 1 MHz
10 odBm J.6e5000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] ~24.81 oBEnf
3.65000000 GHz
20 CHE|Pwa —T5.24 30

CH |BW 1.00000000 MHEZ
10
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Test Date: 02-06-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HiSACHARREINTRnSMi=S000WEE ~ Output power setting: 25

Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

20°C, 120V
Power level at band edge =-13.74 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 200 kH=z RF Att 20 dB
30 dBm -20.73 dBm VEW 1 MH=z
10 dbBm 3.70000000 GH=z SWT 5 ms Unit dBm
30
¥1|[T1] -20.73 oBn|
3.70000000 GHz
20 TE [TWE —13.74 <=
CH |BW 1.00000000 MHz
10
0
-10
D1 13 dﬁ
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-30
~40
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-60
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=70
Center 3.70Z22 GH= YO0 kHz/ Span 7 MH=
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Test Date: 02-06-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FiERCHIACINRSHESS000NEE =~ Output power setting: 25
Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

20°C, 138V
Power level at band edge =-13.75 dBm/MHz

> Max/Ref Lwvl Marker 1 [T1] REW 200 kH=z RF Att 20 dB
30 dBm -20.77 dBm VBW 1 MHZ
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBrm
30
Y1|l[T1] -20.77 dBq
3.70000000 GHz
0 CE [PWR ~13.75 cBu
CH |BW 1.00000000 MHZ
10
o]
-10
D1 -13 ﬁ
1
-20 2
-30
-40
-50
-&60
co
co
-70
Center 3.7022 GH=z 700 kHz/ Span 7 MH=
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Test Date: 02-06-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FiERCHIACINRISIMISS00SEE =~ Output power setting: 25
Channel bandwidth: 10 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

20°C, 102V
Power level at band edge =-13.76 dBm/MHz
Max/Ref Lwvl Marker 1 [T1] REBEW 200 kH=z RF Att 20 dB
30 dBm -20.79 dBm VEW 1 MH=z
10 dbBm 3.70000000 GH=z SWT 5 ms Unit dBm
30
¥1|[T1] -20.79 oBEn|
3.70000000 GHz
20 TE [TWE —13.7¢ <=
CH |BW 1.00000000 MHz
10
0
-10
D1 13 dﬁ
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-z0 ]
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~40
-50
-60
co
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=70
Center 3.70Z22 GH= YO0 kHz/ Span 7 MH=
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Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FiERCHIACINRSHESS000NEE =~ Output power setting: 25
Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

30°C, 120V
Power level at band edge =-14.20 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm -21.20 dBm WEW 1 MH=
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBr
30
¥i1|(T1] -21.20 dBn
3.70000000 GH=z
20 CHE|Pwa —T4.20 50
CH |BW 1.00000000 MHZ
10
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~-10
—D1 13 1T
1
-20 ¥
-30
40
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-60
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[o30]
-70
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Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HiSACHARMEINTRRSMI=S000WIEE ~ Output power setting: 25

Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

40 °C, 120V
Power level at band edge =-14.74 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~21.84 dBm VEW 1 MH=z
10 odBm J3.70000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] -21.84 oBEn
3.70000000 GHz
20 TE [TWE —T4.74 JEd
CH |BW 1.00000000 MHZ
10
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D1 -13 ﬁp
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Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HiSACHARMEINTRRSMI=S000WIEE ~ Output power setting: 25

Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1| MHz bandwidth

50°C, 120V
Power level at band edge =-14.90 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm -Z2Z2.14 dBm WEW 1 MH=
10 dBm 3.70000000 GH=z SWT 5 ms Unit dBr
30
¥i1|(T1] ~23.14 dBn
3.70000000 GH=z
20 CHE|Pwa —T2.50 <50
CH |BW 1.00000000 MHZ
10
0
-10
—D1 —13 dﬁi
~z0 1
w
-30
-40
-50
-60
[o44]
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-70
Center 3.702Z18 GH=z Y00 kHz/ Span V7 MH=
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Test Date: 02-07-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

HiSACHARMEINTRRSMI=S000WIEE ~ Output power setting: 25

Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

10 °C, 120V
Power level at band edge =-13.30 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~20.05 dBm VEW 1 MH=z
10 odBm J3.70000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] -20.05 oBEn|
3.70000000 GHz
20 TE [TWE —13.30 <Ed
CH |BW 1.00000000 MHZ
10
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-40
-50
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-70
Center 3.702Z18 GH=z Y00 kHz/ Span V7 MH=
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Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FiERCHIACEIMESMISS000MIEE =~ Output power setting: 24
Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

0°C, 120V
Power level at band edge =-16.08 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~22.94 dBm VEW 1 MH=z
10 odBm J3.70000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] ~24.94 oBEn|
3.70000000 GHz
20 TE [TWE —Tg.08 JEd
CH |BW 1.00000000 MHZ
10
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=70
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Date: 10.FER.2014 08:40:09



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FiERCHIACEIMESMISS000MIEE =~ Output power setting: 24
Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth

-10°C, 120V
Power level at band edge =-15.69 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~22.37 dBm VEW 1 MH=z
10 odBm J3.70000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] ~24.37 oBEn|
3.70000000 GHz
20 TE [TWE —15.¢5 JEd
CH |BW 1.00000000 MHZ
10
0
-10
- D1 —13 dﬁi
-20 \\i
-30
-40
-50
-60
co
co
=70
Center 3.702Z18 GH=z Y00 kHz/ Span V7 MH=

Date: 10.FER.2014 10:07:07



Test Date: 02-10-2014

Company: Cambium Networks

EUT: PMP450 AP 3.65 GHz, Model C036045A004A

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple

Trace = max hold

FiERCHIACEIMESMISS000MIEE =~ Output power setting: 24
Channel bandwidth: 20 MHz Output port: A

Upper band edge frequency = 3700 MHz

Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a | MHz bandwidth

20 °C, 120V
Power level at band edge =-15.39 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~22.32 dBm VEW 1 MH=z
10 odBm J3.70000000 GH=z SWT 5 me Unit dBm
30
¥1|[T1] ~24.32 oBEn|
3.70000000 GHz
20 TE [TWE —T15.35 JEd
CH |BW 1.00000000 MHZ
10
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-10
- D1 —13 dﬁi
-20 1
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-30
-40
-50
-60
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co
=70
Center 3.702Z18 GH=z Y00 kHz/ Span V7 MH=
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Test Date: 02-10-2014
Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Upper Band-Edge Measurements - Conducted
Operator: Craig B
Comment: RBW > 1% OBW VBW >3 x RBW
Detector = Peak Sweep = auto couple
Trace = max hold
FiERCHIACEIMESMISS000MIEE =~ Output power setting: 24
Channel bandwidth: 20 MHz Output port: A
Upper band edge frequency = 3700 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
Measured power at band edge is integrated over a 1 MHz bandwidth
-30°C, 120 V
Power level at band edge =-15.01 dBm/MHz
%, Max/Ref Lvl Marker 1 [T1] RBW 200 kHz RF Att 20 dB
30 dBm ~21.92 dBm VBW 1 MHEZ
10 dPm 3.70000000 GH=z SWT 5 ms Unit dBm
30
Yi|1T1] -21.92 dBn
3.70000000 GH=z
20 CE[TWR —19.01 den
CH |BW 1.00000000 MHEZ
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5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C036045A004A
ELECTRONIC SYSTEMS, INC. Report Number: 19784

166 South Carter, Genoa City, W1 53128 DLS Project: 6383

Appendix B — Measurement Data
B6.0 Radiated Band Edge Compliance

Rule Part:  FCC Part 90.1323(a) - Emission limits
FCC Part 2.1053 - Field strength of spurious radiation

Test Procedure: KDB 971168 D01 Power Meas License Digital Systems v02r01
7.0 Field Strength of Spurious Radiation

RBW =1 MHz; VBW = 3 MHz; Detector = peak; Trace mode = max hold

Radiated from cabinet: Both ports of the EUT were terminated with 50 Ohm
terminations. Both ports were active during testing.

Limit: The power of any emission outside a licensee's frequency band(s) of operation
shall be attenuated below the transmitter power (P) within the licensed band(s) of
operation, measured in watts, by at least 43 + 10 log (P) dB.

Calculated limit =-13 dBm.

Results:

Compliant

Notes:
Only tested QPSK modulation mode as determined worst case by Cambium Networks.
Only tested output port A as determined worst case by Cambium Networks.
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Both ports active and 50Q terminated
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 78.83 + 20log(3) — 104.8 =-16.42 dBm/MHz

Vertical:

P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 78.83 dBpvV/m VBW 3 MHz
72 dB* 3.65000000 GHz SWT 5 me Unit dBpv/m
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3652.5 MHz Output power setting: 19
Channel bandwidth: 5 MHz Both ports active and 50Q terminated
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 74.64 + 20log(3) — 104.8 =-20.61 dBm/MHz

Horizontal:
P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 74d.6d dBuVsm BW 3 MH=z
72 dB* 3.65000000 GHz SWT 5 me Unit dBuvV,/m
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Center 3.65 GHz 1.5 MH=z/ Span 15 MH=Z
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Upper Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
FERCHICEMRRSHISS00MSINIEE  Output power setting: 19
Channel bandwidth: 5 MHz Both ports active and 50Q terminated
Upper band edge frequency = 3700 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 78.39 + 20log(3) — 104.8 =-16.86 dBm/MHz

Vertical:

P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 78.39 dBpV/m VBW 3 MHz
72 dB* 3.70000000 GHz SWT 5 me Unit dBpv/m
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Upper Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
FERCHICEMRRSHISS00MSINIEE  Output power setting: 19
Channel bandwidth: 5 MHz Both ports active and 50Q terminated
Upper band edge frequency = 3700 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 72.12 + 20log(3) — 104.8 =-23.13 dBm/MHz

Horizontal:
P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* TZ2.12 dBuvsm BW 3 MH=z
72 dB* 3.70000000 GHz SWT 5 me Unit dBuvV,/m
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Both ports active and 50Q terminated
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 75.46 + 20log(3) — 104.8 =-19.79 dBm/MHz

Vertical:
P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 75046 dBuv/m BW 3 MH=z
72 dB* 3.65000000 GHz SWT 5 me Unit dBuvV,/m
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3655 MHzOutput power setting: 22
Channel bandwidth: 10 MHz Both ports active and 50Q terminated
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 70.86 + 20log(3) — 104.8 = -24.39 dBm/MHz

Horizontal:
P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 70.86 dBuv/m BW 3 MH=z
72 dB* 3.65000000 GHz SWT 5 me Unit dBuvV,/m
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Upper Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
FiERCHICEIMERSHISS00SIIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Both ports active and 50Q terminated
Upper band edge frequency = 3700 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 75.33 + 20log(3) — 104.8 =-19.92 dBm/MHz

Vertical:
P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 75.33 dBuv/m BW 3 MH=z
72 dB* 3.70000000 GHz SWT 5 me Unit dBuvV,/m
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Upper Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
FERCHICEIMERSHISS00IIEE =~ Output power setting: 22
Channel bandwidth: 10 MHz Both ports active and 50Q terminated
Upper band edge frequency = 3700 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 69.10 + 20log(3) — 104.8 =-26.15 dBm/MHz

Horizontal:

P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 69.10 dBpvV/m VBW 3 MHz
72 dB* 3.70000000 GHz SWT 5 me Unit dBpv/m
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 25
Channel bandwidth: 20 MHz Both ports active and 50Q terminated
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 70.64 + 20log(3) — 104.8 = -24.61 dBm/MHz

Vertical:

P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 70.64 dBpV/m VBW 3 MHz
72 dB* 3.65000000 GHz SWT 5 me Unit dBpv/m
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Test Date: 02-11-2014
Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Lower Band-Edge Measurements — Radiated from cabinet
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
Low Channel: Transmit = 3660 MHzOutput power setting: 25
Channel bandwidth: 20 MHz Both ports active and 50Q terminated
Lower band edge frequency = 3650 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.
Power level at band edge = 66.18 + 20log(3) — 104.8 =-29.07 dBm/MHz
Horizontal:
P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
¥ 9z ap* 66.18 dBUV/m VBW 3 MHEz
72 dB* 3.65000000 GHz SWT 5 ms Unit dBpvV/m
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Test Date: 02-11-2014

Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Upper Band-Edge Measurements — Radiated from cabinet

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
FiERCHIAMCINRSHMESS000NEE =~ Output power setting: 25
Channel bandwidth: 20 MHz Both ports active and 50Q terminated
Upper band edge frequency = 3700 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.

Power level at band edge = 70.14 + 20log(3) — 104.8 =-25.11 dBm/MHz

Vertical:

P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
92 dB* 70.14 dBpV/Sm VBW 3 MHz
72 dB* 3.70000000 GHz SWT 5 me Unit dBpv/m
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Test Date: 02-11-2014
Company: Cambium Networks
EUT: PMP450 AP 3.65 GHz, Model C036045A004A
Test: Upper Band-Edge Measurements — Radiated from cabinet
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = auto couple
Trace = max hold
FiERCHIAMCINRSIMESS000NEE ~ Output power setting: 25
Channel bandwidth: 20 MHz Both ports active and 50Q terminated
Upper band edge frequency = 3700 MHz
Limit: 43 + 10log (P) below the channel transmitter power = -13 dBm/MHz
EIRP(dBm) = E(dBuV/m) + 20log(d) — 104.8 where D is the measurement
distance in meters.
Power level at band edge = 64.74 + 20log(3) — 104.8 =-30.51 dBm/MHz
Horizontal:
P Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
¥ 9z ap* 64.74 dBuUV/m VBW 3 MHEz
72 dB* 3.70000000 GHz SWT 5 ms Unit dBpvV/m
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Center 3.7 GHz 5 MHz/ Span 50 MH=Z
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5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C036045A004A
ELECTRONIC SYSTEMS, INC. Report Number: 19784

166 South Carter, Genoa City, W1 53128 DLS Project: 6383

Appendix B — Measurement Data

B7.0 AC Line Conducted Emissions

Rule Part: FCC Part 15.207

INFORMATIVE

Test Procedure: ANSI C63.10-2009

Section 6.2
Limit: FCC Part 15.207(a)
Results: Compliant
Notes: This was an AC Conducted emissions measurement.
The EUT was powered from a representative AC Adapter with an input of
120 VAC 60 Hz.
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Mbdel C036045A004A

Canbi um Net wor ks

PMP450 AP 3.65 GHz,
72 deg. F,

Vol t age Mai ns Test

EUT:

FCC Part 15. 207
Manuf act urer:

16% R H.

DLS O F. Screen Room

Craig B

Operating Condition:

Test Site:

Oper at or:

60 Hz

120 Vv

conti nuous Tx

02-12-2014

Li ne 1;

Dat e:

Test Specification:

Conment :

Transducer
LI SN DLS#128

Bandw.

9 kHz

I F
Ti nme

Quasi Peak 3.0 s
Cl SPR AV

Meas.

Li ne Conduct ed Em ssi ons
Det ect or

"Line Cond SR Final"
Step
4.0 kHz

St op
Frequency Frequency Wdth

Short Description:
150.0 kHz 30.0 MHz

SCAN TABLE:
Start

Level [dBuV]

AL |

L

10

30M

300k 500k

150k

Frequency [Hz]

"MES 212all_fin

X X

+ + MES 212all_fin2

ZE
=S
.UL
S
&z
(O
T T
5 35
<< <
[N
oD
® ©
G
> >
&5z
> >
N
O oMM
- = 0 um
oo nwn
1_1_aa
3200
8894
AN N LD L
nn==
=Sl

2/ 12/ 2014 3:07PM 212all
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VEASUREMENT RESULT:

2/ 12/ 2014 3: 07PM
Level
dBuv

Frequency
MHz

. 158600
. 184800
225800
305400
. 335200
. 427400
. 860000
. 120000
. 816000
. 208000
. 436000
. 736000
20. 255000
20. 318000
20. 381000
23. 126000
24. 044000
24. 350000

WNNRPROOOOOOO

MEASUREMENT RESULT:

2/ 12/ 2014 3: 07PM
Level
dBuv

Frequency
MHz

. 182800
. 185200
. 246000
. 330000
331600
. 435400
. 008000
. 124000
. 208000
. 272000
. 276000
. 688000
20. 318000
20. 381000
23. 126000
24.044000
24. 350000

Page 2/2

39.
40.

"212alLl _fin"

Transd Limt Marg
dB  dBpVv
13.6 66 5.
13.0 64 7.
12.5 63 10.
11.9 60 14.
11.7 59 14.
11. 4 57 13.
10.9 56 13.
10.7 56 13.
10.7 56 11.
10.6 56 12.
10.6 56 14.
10.7 56 14.
11. 4 60 12.
11.4 60 11
11. 4 60 11
11.5 60 9.
11.5 60 12.
11.5 60 11
"212all_fin2"
Transd Linmt Marg
dB  dBpv
13.0 54 14.
13.0 54 13.
12.3 52 20.
11.7 50 17.
11.7 49 17.
11. 4 47 16.
10.6 46 14.
10.6 46 14.
10.6 46 14.
10.7 46 14.
10.7 46 15.
10.7 46 15.
11. 4 50 4.
11. 4 50 4.
11.5 50 2.
11.5 50 5.
11.5 50 4.
212al1l

2/ 12/ 2014 3:07PM

in
dB

BRBLIBIYIBIYIBIIBIII3

in
dB

OINUOITONNPFPOOUINEFPERRWOO O

Det ect or



Model C036045A004A

PMP450 AP 3.65 GHz,

Voltage Mains Test

FCC Part 15.207
EUT:

16% R.H.

DLS O.F. Screen Room

Craig B

Cambium Networks
120 V

72 deg- F,

Operating Condition:

Manufacturer:
Test Site:

Transducer
LISN DLS#128

issions
IF
Bandw.
9 kHz

Time

QuasiPeak 3.0 s

CISPR AV

Meas.

Line Conducted Em
Detector

60 Hz
4.0 kHz

Line 2; continuous Tx
Step

Date: 02-12-2014

"Line Cond SR Final"

ion:

t
Stop
30.0 MHz

1Ca

Frequency Frequency Width

Short Description:
150.0 kHz

Test Speci
SCAN TABLE
Start
Level [dBuV]

Operator:
Comment:

L

30M

Frequency [Hz]

500k

300k

150k

30f---

20f---

10}---
0

X X MES 212alL2_fFin
+ + MES 212al2_fin2

mi

mi

Voltage Amplitude AVG L

Voltage Amplitude QP L

pre

FCC ClassB V QP
FCC ClassB V AV

MES 212al2
—— MES 212al2_pre2

—_— M
—_— M

212al2

2/12/2014 3:14PM
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MEASUREMENT RESULT: *212alL2_fin"

2/12/72014 3:14PM
Level
dBuv

Frequency
MHz

-151400
-182600
-226800
-333800
.336000
-429400
-604000
-852000
.576000
-148000
-360000
-768000
20.318000
20.381000
23.126000
24.044000
24 .350000

WWNPFPOOOOOOOO

Transd Limit

dB

QUOAARNINONOORANNOIO

dBuv

Marg

MEASUREMENT RESULT: "212al2_fin2"

2/12/2014 3:14PM
Level
dBuv

Frequency
MHz

-181400
-186200
.249800
-331400
-332000
-428600
.816000
-944000
-068000
-124000
-272000
-692000
20.318000
20.381000
23.126000
24.044000
24 .350000

WNNNPRPPOOOOOO

Page 2/2

38.
41.
32.

Transd Limit

13.
13.

dB

QUOUORrBRANNOOONRANNNOPR

2/12/2014 3:14PM

dBuv
54

54
52

212al 2

Marg

15.
13.

in
dB

O~NOWNIPMIIRANOOFRPROOWOWO®

in
dB

OCOONRFPNOFRPOXOFRWOWRFON®

Detector

Detector

CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV
CAV



5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C036045A004A
ELECTRONIC SYSTEMS, INC. Report Number: 19784

166 South Carter, Genoa City, W1 53128 DLS Project: 6383

END OF REPORT

Revision # | Date Comments By
1.0 02-17-2014 Preliminary Release JS
1.1 02-17-2014 Minor edits, pgs 6, 10, 91, 94, 121, 130, 141, 172 JS
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